SPORTON LAB.

FCC RF Test Report

Report No. : FR5D1117B

Band 2 5250~5350MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBuV/m)| (dB) [(dBpV/m)| (dBupV) | (dB/m) | (dB) | (dB) |[(cm) (deg) |(P/A)|(H/V)
10520 40.97 -33.03 74 55.3 40.01 13.14 | 67.48 100 0 P H
15780 49.72 -24.28 74 60.62 37.87 16.57 | 65.34 100 0 P H
802.11ac H
VHT20 H
CH 52 10520 40.99 -33.01 74 55.32 40.01 13.14 | 67.48 100 0 P \
5260MHz 15780 49.43 | -24.57 74 60.33 | 37.87 | 16.57 | 65.34 | 100 0 P |V
\
\Y
10600 40.51 -33.49 74 54.65 40.06 13.2 67.4 100 0 P H
15900 46.77 -27.23 74 58 37.51 16.58 | 65.32 100 0 P H
802.11ac H
VHT20 H
CH 60 10600 40.26 -33.74 74 54.4 40.06 13.2 67.4 100 0 P Vv
5300MHz 15900 48.69 -25.31 74 59.92 37.51 16.58 | 65.32 100 0 P \
Vv
Vv
10640 40.79 -33.21 74 54.84 40.08 13.23 | 67.36 100 0 P H
15960 48.77 -25.23 74 60.19 37.3 16.59 65.31 100 0 P H
802.11ac H
VHT20 H
CH 64 10640 40.52 -33.48 74 54.57 40.08 13.23 | 67.36 100 0 P \
5320MHz 15960 54.1 -19.9 74 65.52 37.3 16.59 | 65.31 138 183 \
15960 40.55 -13.45 54 51.97 37.3 16.59 | 65.31 138 183 A Vv
Vv
3. No other spurious found.
Remark
4. All results are PASS against Peak and Average limit line.
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«auanas.  FCC RF Test Report

Report No. : FR5D1117B

Band 2 5250~5350MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/m)| (dB) (dBuV/m) (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) (P/A)/(H/V)
5067.35 47.57 -26.43 74 40.67 31.48 8.89 33.47 291 337 P H
5139.95 39.29 -14.71 54 32.23 31.58 8.95 33.47 291 337 A H
* 5270 102.3 - - 95.07 31.72 8.99 33.48 291 337 P H
* 5270 95.11 - - 87.88 31.72 8.99 33.48 291 337 A H
802.11ac 5451.09 46.76 -27.24 74 39.08 31.94 9.22 33.48 291 337 P H
VHT40 5357.37 38.46 -15.54 54 31.04 31.82 9.08 33.48 291 337 A H
CH 54 5106.8 48.27 -25.73 74 41.28 31.54 8.92 33.47 205 354 P \Y
5270MHz 5122.55 40.63 -13.37 54 33.59 31.56 8.95 33.47 | 205 354 A \
* 5270 107.31 - - 100.08 31.72 8.99 33.48 205 354 P \
* 5270 99.27 - - 92.04 31.72 8.99 33.48 205 354 A \Y
5371.56 49.09 -24.91 74 41.6 31.84 9.13 33.48 205 354 P \
5353.08 40.32 -13.68 54 32.9 31.82 9.08 33.48 205 354 A \Y
5036.15 48.27 -25.73 74 41.44 31.44 8.86 33.47 300 327 P H
5129.45 39.76 -14.24 54 32.72 31.56 8.95 33.47 300 327 A H
* 5310 100.22 - - 92.88 31.78 9.04 33.48 | 300 327 P H
* 5310 92.24 - - 84.9 31.78 9.04 33.48 300 327 A H
802.11ac 5350.33 50.03 -23.97 74 42.61 31.82 9.08 33.48 300 327 P H
VHT40 5350.22 43.43 -10.57 54 36.01 31.82 9.08 33.48 | 300 327 A H
CH 62 5068.4 48.46 -25.54 74 41.56 31.48 8.89 33.47 200 86 P Vv
5310MHz 5122.1 40.03 |-13.97 54 33.01 3154 | 895 | 3347 | 200 | 8 | A | V
* 5310 106.59 - - 99.25 31.78 9.04 33.48 200 86 P Vv
* 5310 99.32 - - 91.98 31.78 9.04 33.48 200 86 A Vv
5351.1 57.78 -16.22 74 50.36 31.82 9.08 33.48 | 200 86 P \
5350.44 50.94 -3.06 54 43.52 31.82 9.08 33.48 200 86 A \
3. No other spurious found.
Remark _ o
4. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR5D1117B

Band 2 5250~5350MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
142 (MHz) (dBpV/m)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) [(cm) |(deg) (P/A)|(H/V)
4804 51.08 -22.92 74 44.82 31.1 8.65 33.49 291 337 P H
4804 45.42 -8.58 54 39.16 31.1 8.65 33.49 291 337 A H
802.11ac 10540 41.65 -32.35 74 55.96 40.02 13.14 67.47 100 0 P H
VHT40 15810 46.77 |-27.23 74 57.77 37.77 | 16.57 | 65.34 | 100 0 P | H
CH 54 4774 53.77 -20.23 74 47.63 31.04 8.6 33.5 205 354 P \
5270MHz 4774 4596 | -8.04 54 39.82 | 31.04 8.6 335 | 205 | 354 | A | V
10540 42.88 -31.12 74 57.19 40.02 13.14 67.47 100 0 P \
15810 46.17 | -27.83 74 57.17 37.77 | 16.57 | 65.34 | 100 0 P |V
10620 40.6 -33.4 74 54.71 40.07 13.2 67.38 100 0 P H
15930 42.37 -31.63 74 53.69 37.41 16.58 | 65.31 100 0 P H
802.11ac H
VHT40 H
CH 62 4846 5418 |-19.82 74 47.83 31.15 8.69 | 33.49 | 104 33 P |V
5310MHz 4846 46.36 | -7.64 54 40.01 31.15 869 | 3349 | 104 | 33 | A | V
10620 39.92 -34.08 74 54.03 40.07 13.2 67.38 100 0 P Vv
15930 45.33 -28.67 74 56.65 37.41 16.58 65.31 100 0 P Vv
3. No other spurious found.
Remark _ .
4. All results are PASS against Peak and Average limit line.
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v is. FCC RF Test Report Report No. : FR5D1117B

Band 2 5250~5350MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBupV/m) (dB) |(dBuV/m) (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)(H/V)
5137.85 48.4 -25.6 74 41.36 31.56 8.95 33.47 307 335 P H
5144 40.88 | -13.12 54 33.82 31.58 8.95 33.47 | 307 | 335 A | H
* 5290 96.74 - - 89.44 31.74 9.04 33.48 307 335 P H
* 5290 89.95 - - 82.65 31.74 9.04 33.48 | 307 | 335 A | H
802.11ac 5353.41 51.76 -22.24 74 44.34 31.82 9.08 33.48 307 335 P H
VHT80 5358.58 46.38 -7.62 54 38.96 31.82 9.08 33.48 | 307 | 335 A | H
CH 58 5057.6 47.23 -26.77 74 40.33 31.48 8.89 33.47 100 61 P \Y
5290MHz 5131.25 40.9 -13.1 54 33.86 31.56 8.95 33.47 | 100 61 AV
* 5290 99.82 - - 92.52 31.74 9.04 33.48 100 61 P \Y
* 5290 92.47 - - 85.17 31.74 9.04 33.48 100 61 A \Y
5358.25 56.53 -17.47 74 49.11 31.82 9.08 33.48 100 61 P \
5352.09 52.72 -1.28 54 45.3 31.82 9.08 33.48 100 61 A \Y

3. No other spurious found.

Remark _ -
4. All results are PASS against Peak and Average limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number : B74 of B92




SPORTON LAB.

FCC RF Test Report

Report No. : FR5D1117B

Band 2 5250~5350MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
4846 55.29 -18.71 74 48.94 31.15 8.69 33.49 307 335 P H
4846 47.08 -6.92 54 40.73 31.15 8.69 33.49 307 335 A H
10580 40.98 -33.02 74 55.17 40.05 13.17 67.41 100 0 P H
802.11ac 15870 40.42 -33.58 74 51.6 37.56 16.58 65.32 100 0 P H
VHT80 4846 54.9 -19.1 74 48.55 31.15 8.69 33.49 100 61 P \
CH 58 4846 48.77 -5.23 54 42.42 31.15 8.69 33.49 100 61 A \%
5290MHz 5734 56.59 | -17.41 74 48.41 32.31 9.44 | 3357 | 100 | 61 P |V
5734 50.69 -3.31 54 42.51 32.31 9.44 33.57 100 61 A \%
10580 40.76 -33.24 74 54.95 40.05 13.17 67.41 100 0 P \Y,
15870 39.19 | -34.81 74 50.37 37.56 16.58 | 65.32 | 100 0 P |V
3. No other spurious found.
Remark _ .
4. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR5D1117B

Band 3 - 5470~5725MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/m)| (dB) (dBuV/m) (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) (P/A)/(H/V)
5467.44 50.69 -23.31 74 42.99 31.96 9.22 33.48 210 31 P H
5469.84 43.25 -10.75 54 35.55 31.96 9.22 33.48 210 31 A H
* 5500 107.32 - - 99.54 32 9.26 33.48 210 31 P H
* 5500 99.23 - - 91.45 32 9.26 33.48 | 210 31 A H
802.11n H
HT20 H
CH 100 5466.48 50.73 -23.27 74 43.03 31.96 9.22 33.48 113 41 P \Y
5500MHz 5470 44.49 | -9.51 54 36.79 | 3196 | 9.22 | 3348 | 113 | 41 AV
* 5500 109.16 - - 101.38 32 9.26 33.48 113 41 P \Y
* 5500 101.14 - - 93.36 32 9.26 33.48 113 41 A \Y
\
\Y
544712 48.39 -25.61 74 40.71 31.94 9.22 33.48 315 91 P H
5467.12 39.48 -14.52 54 31.78 31.96 9.22 33.48 315 91 A H
* 5580 106.35 - - 98.45 32.1 9.32 33.52 | 315 91 P H
* 5580 99.25 - - 91.35 32.1 9.32 33.52 | 315 91 A H
802.11n 5761.4 47.65 -26.35 74 39.43 32.36 9.44 33.58 315 91 P H
HT20 5762.52 40.23 -13.77 54 31.96 32.36 9.49 33.58 | 315 91 A H
CH 116 5458.48 48.05 -25.95 74 40.37 31.94 9.22 33.48 105 330 P Vv
5580MHz 5468.24 40.61 |-13.39 54 32.91 3196 | 922 | 3348 | 105 | 330 | A | V
* 5580 108.41 - - 100.51 32.1 9.32 33.52 105 330 P Vv
* 5580 101.36 - - 93.46 32.1 9.32 33.52 105 330 A Vv
5740.6 47.83 -26.17 74 39.62 32.34 9.44 33.57 105 330 P Vv
5757.72 40.22 -13.78 54 32 32.36 9.44 33.58 105 330 A Vv
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«auanas.  FCC RF Test Report

Report No. : FR5D1117B

* 5700 106.29 - - 98.19 32.27 9.39 33.56 215 247 P H
* 5700 99.11 - - 91.01 32.27 9.39 33.56 215 247 A H
5725.4 51.8 -22.2 74 43.62 32.31 9.44 33.57 215 247 P H
5725 46.45 -7.55 54 38.27 32.31 9.44 33.57 215 247 A H
802.11n H
HT20 H
CH 140 * 5700 107.91 - - 99.81 32.27 9.39 33.56 232 72 P Vv
5700MHz |~ 5700 101.63 - - 9353 | 3227 | 939 | 3356 | 2382 | 72 | A |V
5725.48 55.89 | -18.11 74 47.71 32.31 9.44 | 3357 | 232 72 P |V
5725 50.1 -3.9 54 41.92 32.31 9.44 33.57 232 72 A \
\Y
\
3. No other spurious found.
Remark _ .
4. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR5D1117B

Band 3 - 5470~5725MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/m) (dB) |[(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
11000 421 -31.9 74 55.32 40.3 13.48 67 100 0 P H
16500 4512 -28.88 74 53.41 38.9 16.81 64 100 0 P H
802.11n H
HT20 H
CH 100 11000 41.68 -32.32 74 54.9 40.3 13.48 67 100 0 P \
5500MHz 16500 50.6 -23.4 74 58.89 38.9 16.81 64 100 0 P |V
Y
\Y
11160 42.75 -31.25 74 55.51 40.17 13.64 | 66.57 100 0 P H
16740 48.46 | -25.54 74 55.98 39.58 16.8 63.9 100 0 P | H
802.11n H
HT20 H
CH 116 11160 41.89 -32.11 74 54.65 40.17 13.64 66.57 100 0 P Vv
5580MHz 16740 50.39 |-23.61 74 57.91 39.58 16.8 63.9 100 0 P |V
Vv
Vv
11400 41.65 |-32.35 74 53.76 39.98 13.87 | 65.96 | 100 0 P | H
17100 53.29 -20.71 74 59.76 40.6 16.85 63.92 327 58 H
802.11n 17100 46.35 -7.65 54 52.82 40.6 16.85 | 63.92 327 58 A H
HT20 H
CH 140 11400 43.47 |-30.53 74 29.6 -500 13.87 | -500 100 0 P |V
5700MHz 17100 53.39 | -20.61 74 59.86 40.6 16.85 | 63.92 | 395 50 v
17100 47.67 -6.33 54 54.14 40.6 16.85 63.92 395 50 A Vv
Vv
3. No other spurious found.
Remark _ o
4. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR5D1117B

Band 3 - 5470~5725MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) [(dBuV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5459.76 51.77 |-22.23 74 4409 | 31.94 9.22 | 3348 | 296 | 70 P | H
5469.52 59.94 | -8.36 68.3 52.24 | 31.96 9.22 | 3348 | 296 | 70 P | H
5460 46.01 -7.99 54 38.33 | 31.94 9.22 | 3348 | 296 | 70 A | H
* 5510 102.52 - - 94.75 32 9.26 | 3349 | 296 | 70 P | H
802.11n * 5510 95.02 - - 87.25 32 9.26 | 33.49 | 296 | 70 A | H
HT40 5746.04 4768 |-20.62| 68.3 39.47 | 32.34 9.44 | 3357 | 296 | 70 P | H
CH 102 5459.76 55.41 | -18.59 74 4773 | 3194 9.22 | 3348 | 100 | 331 | P | V
5510MHz 5469.68 64.12 | -4.18 68.3 56.42 | 31.96 9.22 | 33.48 | 100 | 331 P |V
5460 48.44 | -5.56 54 40.76 | 31.94 9.22 | 3348 | 100 | 331 | A | V
* 5509 105.09 - - 97.32 32 9.26 | 3349 | 100 | 331 | P | V
* 5509 98.11 - - 90.34 32 9.26 | 3349 | 100 | 331 | A | V
5736.28 4737 |-20.93| 683 39.16 | 32.34 944 | 3357 | 100 | 331 | P | V
5464.72 48.15 |-25.85 74 40.45 | 31.96 9.22 | 3348 | 296 | 70 P | H
5467.92 40.71 | -13.29 54 33.01 31.96 9.22 | 3348 | 296 | 70 A | H
* 5550 102.81 - - 94.95 | 32.07 9.29 335 | 296 | 70 P | H
* 5550 96.33 - - 88.47 | 32.07 9.29 335 | 296 | 70 A | H
802.11n 5728.84 4798 | -26.02 74 39.8 32.31 944 | 3357 | 296 | 70 P | H
HT40 5753.16 39.92 | -14.08 54 31.69 | 32.36 9.44 | 3357 | 296 | 70 A | H
CH 110 5453.84 4885 |-25.15 74 4117 | 3194 922 | 3348 | 100 | 321 | P | V
5550MHz 5468.72 42.07 |-11.93 54 3437 | 31.96 9.22 | 3348 | 100 | 321 | A | V
* 5550 105.15 - - 97.29 | 32.07 9.29 335 | 100 | 321 | P | V
* 5550 97.94 - - 90.08 | 32.07 9.29 335 | 100 | 321 | A | V
5739.08 49.28 | -24.72 74 41.07 | 32.34 944 | 3357 | 100 | 321 | P | V
5756.12 40.18 |-13.82 54 31.96 | 32.36 944 | 3358 | 100 | 321 | A | V
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Report No. : FR5D1117B

5442.32 47.95 |-26.05 74 40.29 31.92 9.22 | 33.48 | 304 | 71 P | H
5447.12 39.37 |-14.63 54 31.69 31.94 9.22 | 33.48 | 304 | 71 A | H
* 5670 102.63 - - 94.59 32.24 9.35 | 3355 | 304 | 71 P | H
* 5670 96.28 - - 88.24 32.24 9.35 33.55 304 71 A H
802.11n 5729.8 49.42 | -24.58 74 41.24 32.31 9.44 | 3357 | 304 | 71 P | H
HT40 5725.08 41.98 |-12.02 54 33.8 32.31 9.44 | 3357 | 304 | 71 A | H
CH 134 5467.6 46.77 | -27.23 74 39.07 31.96 922 | 3348 | 100 | 329 | P | V
5670MHz 5464.88 39.88 | -14.12 54 32.18 | 31.96 922 | 3348 | 100 | 329 | A | V
* 5670 104.38 - - 96.34 32.24 935 | 3355 | 100 | 329 | P | V
* 5670 97.34 - - 89.3 32.24 9.35 33.55 100 329 A \
5738.04 50.42 | -23.58 74 42.21 32.34 9.44 | 3357 | 100 | 329 | P | V
5726.6 4269 | -11.31 54 34.51 32.31 9.44 | 3357 | 100 | 329 | A | V
3. No other spurious found.
Remark _ o
4. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR5D1117B

Band 3 - 5470~5725MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBupV/m) (dB) |(dBuV/m) (dBupV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)(H/V)
11020 41.39 -32.61 74 54.58 40.29 13.48 66.96 100 0 P H
16530 46.07 -27.93 74 54.25 39 16.81 63.99 100 0 P H
802.11n H
HT40 H
CH 102 11020 41.16 -32.84 74 54.35 40.29 13.48 66.96 100 0 P \
5510MHz 16530 49.07 | -24.93 74 57.25 39 16.81 | 63.99 | 100 0 P |V
\
\Y
11100 42.32 -31.68 74 55.28 40.22 13.56 66.74 100 0 P H
16650 49.92 -24.08 74 57.73 39.33 16.8 63.94 | 282 68 H
802.11n 16650 45.65 -8.35 54 53.46 39.33 16.8 63.94 282 68 A H
HT40 H
CH 110 11100 41.93 -32.07 74 54.89 40.22 13.56 66.74 100 0 P Vv
5550MHz 16650 53.35 -20.65 74 61.16 39.33 16.8 63.94 | 387 66 \
16650 46.5 -7.5 54 54.31 39.33 16.8 63.94 387 66 A Vv
Vv
11340 42.43 -31.57 74 54.74 40.03 13.79 66.13 100 0 P H
17010 53.54 -20.46 74 60.21 40.35 16.8 63.82 339 67 H
802.11n 17010 47 .41 -6.59 54 54.08 | 40.35 16.8 | 6382 | 339 | 67 | A | H
HT40 H
CH 134 11340 42.25 -31.75 74 54.56 40.03 13.79 66.13 100 0 P \
5670MHz 17010 55.74 | -18.26 74 62.41 40.35 16.8 | 63.82 | 400 | 230 \%
17010 47.4 -6.6 54 54.07 40.35 16.8 63.82 400 230 A Vv
Vv
3. No other spurious found.
Remark _ o
4. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR5D1117B

Band 3 - 5470~5725MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/m)| (dB) (dBuV/m) (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) (P/A)/(H/V)
5464.24 49.8 -24.2 74 421 31.96 9.22 33.48 359 84 P H
5469.04 41.27 -12.73 54 33.57 31.96 9.22 33.48 359 84 A H
* 5500 107.1 - - 99.32 32 9.26 33.48 359 84 P H
* 5500 100.09 - - 92.31 32 9.26 33.48 | 359 84 A | H
802.11ac H
VHT20 H
CH 100 5468.4 50.79 -23.21 74 43.09 31.96 9.22 33.48 100 34 P \Y
5500MHz 5469.52 43.69 |-10.31 54 35.99 31.96 9.22 33.48 | 100 34 AV
* 5500 109.95 - - 102.17 32 9.26 33.48 100 34 P \Y
* 5500 102.89 - - 95.11 32 9.26 33.48 100 34 A \Y
\Y
\Y
5451.28 48.36 -25.64 74 40.68 31.94 9.22 33.48 309 65 P H
5461.68 38.86 -15.14 54 31.18 31.94 9.22 33.48 309 65 A H
* 5580 109.06 - - 101.16 32.1 9.32 33.52 | 309 65 P | H
* 5580 100.23 - - 92.33 32.1 9.32 33.52 | 309 65 A | H
802.11ac 5759.64 47.12 -26.88 74 38.9 32.36 9.44 33.58 309 65 P H
VHT20 5758.6 38.96 | -15.04 54 30.74 32.36 9.44 33.58 | 309 65 A | H
CH 116 5436.24 48.42 -25.58 74 40.81 31.92 9.17 33.48 222 32 P Vv
5580MHz 5464.72 3959 | -14.41 54 31.89 | 3196 | 922 | 3348 | 222 | 32 | A |V
* 5580 110.62 - - 102.72 32.1 9.32 33.52 222 32 P Vv
* 5580 103.56 - - 95.66 32.1 9.32 33.52 222 32 A Vv
5748.44 49.41 -24.59 74 41.2 32.34 9.44 33.57 222 32 P Vv
5740.28 39.62 -14.38 54 31.41 32.34 9.44 33.57 222 32 A Vv
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5700 104.06 - - 95.96 32.27 9.39 33.56 309 101 P H
5700 96.04 - - 87.94 32.27 9.39 33.56 | 309 101 A H
5726.6 56.58 -17.42 74 48.4 32.31 9.44 33.57 309 101 P H
5725 49.65 -4.35 54 41.47 32.31 9.44 33.57 309 101 A H
802.11ac H
VHT20 H
CH 140 5700 109.45 - - 101.35 32.27 9.39 33.56 108 299 P \
5700MHz 5700 101.34 - - 9324 | 3227 | 939 | 3356 | 108 | 299 | A | V
5725.8 59.89 | -14.11 74 51.71 32.31 9.44 | 3357 | 108 | 299 | P | V
5725 52.33 -1.67 54 4415 32.31 9.44 33.57 108 299 A \
\Y
\
3. No other spurious found.
Remark _ .
4. All results are PASS against Peak and Average limit line.
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Band 3 - 5470~5725MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBuV/m)| (dB) [(dBpV/m)| (dBupV) | (dB/m) | (dB) | (dB) |[(cm) (deg) |(P/A)|(H/V)
11000 41.38 -32.62 74 54.6 40.3 13.48 67 100 0 P H
16500 47.89 -26.11 74 56.18 38.9 16.81 64 100 0 P H
802.11ac H
VHT20 H
CH 100 11000 41.79 -32.21 74 55.01 40.3 13.48 67 100 0 P \
5500MHz 16500 48.99 | -25.01 74 57.28 38.9 16.81 64 100 0 P |V
\
\Y
11160 42 -32 74 54.76 40.17 13.64 66.57 100 0 P H
16740 50.57 -23.43 74 58.09 39.58 16.8 63.9 100 0 P H
802.11ac H
VHT20 H
CH 116 11160 41.77 -32.23 74 54.53 40.17 13.64 66.57 100 0 P Vv
5580MHz 16740 55.38 | -18.62 74 62.9 39.58 16.8 63.9 | 126 | 172 \%
16740 43.91 -10.09 54 51.43 39.58 16.8 63.9 126 172 A Vv
Vv
11400 41.14 -32.86 74 53.25 39.98 13.87 65.96 100 0 P H
17100 58.12 -15.88 74 64.59 40.6 16.85 63.92 278 215 H
802.11ac 17100 44.54 -9.46 54 51.01 40.6 16.85 63.92 278 215 A H
VHT20 H
CH 140 11400 41.29 -32.71 74 53.4 39.98 13.87 65.96 100 0 P \
5700MHz 17100 60.19 | -13.81 74 66.66 40.6 16.85 | 63.92 | 136 | 176 \%
17100 47.19 -6.81 54 53.66 40.6 16.85 63.92 136 176 A Vv
Vv
3. No other spurious found.
Remark _ o
4. All results are PASS against Peak and Average limit line.
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Band 3 - 5470~5725MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/m)| (dB) (dBuV/m) (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) (P/A)/(H/V)
5459.44 50.92 -23.08 74 43.24 31.94 9.22 33.48 293 68 P H
5466.8 58.55 -9.75 68.3 50.85 31.96 9.22 33.48 | 293 68 P H
5460 45.27 -8.73 54 37.59 31.94 9.22 33.48 293 68 A H
* 5510 102.66 - - 94.89 32 9.26 33.49 | 293 68 P H
802.11ac * 5510 95.76 - - 87.99 32 9.26 33.49 293 68 A H
VHT40 5760.44 47.05 -21.25 68.3 38.83 32.36 9.44 33.58 | 293 68 P H
CH 102 5459.99 58.28 -15.72 74 50.6 31.94 9.22 33.48 100 337 P \Y
5510MHz 5469.36 65.51 -2.79 68.3 57.81 3196 | 9.22 | 3348 | 100 | 337 | P | V
5460 47.5 -6.5 54 39.82 31.94 9.22 33.48 100 337 A \Y
* 5510 105.39 - - 97.62 32 9.26 33.49 100 337 P \Y
* 5510 98 - - 90.23 32 9.26 33.49 100 337 A \
5763.24 48.35 -19.95 68.3 40.08 32.36 9.49 33.58 100 337 P \Y
5404.4 47.42 -26.58 74 39.85 31.88 9.17 33.48 295 66 P H
5468.88 40.41 -13.59 54 32.71 31.96 9.22 33.48 295 66 A H
* 5550 104.5 - - 96.64 32.07 9.29 33.5 295 66 P H
* 5550 96.52 - - 88.66 32.07 9.29 33.5 295 66 A H
802.11ac 5752.68 47.61 -26.39 74 39.38 32.36 9.44 33.57 295 66 P H
VHT40 5755.88 39.74 -14.26 54 31.52 32.36 9.44 33.58 295 66 A H
CH 110 5438.16 48.64 -25.36 74 41.03 31.92 9.17 33.48 178 32 P Vv
5550MHz 5468.56 41.71 | -12.29 54 34.01 3196 | 922 | 3348 | 178 | 32 | A | V
* 5550 106.68 - - 98.82 32.07 9.29 33.5 178 32 P Vv
* 5550 99.12 - - 91.26 32.07 9.29 33.5 178 32 A Vv
5754.28 48.33 -25.67 74 40.1 32.36 9.44 33.57 178 32 P Vv
5743.4 40.53 -13.47 54 32.32 32.34 9.44 33.57 178 32 A Vv
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5438.64 47.06 -26.94 74 39.45 31.92 9.17 33.48 214 29 P H
5459.92 38.81 -15.19 54 31.13 31.94 9.22 33.48 214 29 A H
* 5670 104.19 - - 96.15 32.24 9.35 33.55 214 29 P H
* 5670 96.33 - - 88.29 32.24 9.35 33.55 214 29 A H
802.11ac 5728.2 50.02 -23.98 74 41.84 32.31 9.44 33.57 214 29 P H
VHT40 5726.44 43.66 -10.34 54 35.48 32.31 9.44 33.57 214 29 A H
CH 134 5468.72 47.04 -26.96 74 39.34 31.96 9.22 33.48 179 315 P Vv
5670MHz 5466.96 39.12 | -14.88 54 3142 | 3196 | 922 | 3348 | 179 | 315 | A | V
* 5670 106.11 - - 98.07 32.24 9.35 33.55 179 315 P \Y
* 5670 99.28 - - 91.24 32.24 9.35 33.55 179 315 A \
5733 51.82 |-22.18 74 43.64 32.31 9.44 | 3357 | 179 | 315 | P | V
5725.32 45.27 -8.73 54 37.09 32.31 9.44 33.57 179 315 A \
3. No other spurious found.
Remark _ .
4. All results are PASS against Peak and Average limit line.
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FCC RF Test Report

Report No. : FR5D1117B

Band 3 - 5470~5725MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|((dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
11020 41.63 -32.37 74 54.82 40.29 13.48 66.96 100 0 P H
16530 42.08 -26.22 68.3 50.26 39 16.81 63.99 100 0 P H
802.11ac H
VHT40 H
CH 102 5044 53.84 -20.16 74 46.96 31.46 8.89 33.47 100 337 P \Y,
5510MHz 5044 46.94 -7.06 54 40.06 | 31.46 8.89 | 3347 | 100 | 337 | A | V
11020 41.41 -32.59 74 54.6 40.29 13.48 66.96 100 0 P \Y,
16530 44 .54 -23.76 68.3 52.72 39 16.81 63.99 100 0 P \%
11100 41.28 -32.72 74 54.24 40.22 13.56 66.74 100 0 P H
16650 4526 | -28.74 74 53.07 39.33 16.8 63.94 | 100 0 P H
H
802.11ac H
VHT40 5086 52.46 -21.54 74 45.51 31.5 8.92 33.47 178 32 P \%
CH 110 5086 46.06 -7.94 54 39.11 31.5 8.92 33.47 178 32 A
5550MHz 6016 55.85 | -18.15 74 4712 | 3275 966 | 3368 | 178 | 32 P
6016 48.54 -5.46 54 39.81 32.75 9.66 33.68 178 32 A \%
11100 43.59 -30.41 74 56.55 40.22 13.56 66.74 100 0 P \Y,
16650 48.31 -25.69 74 56.12 39.33 16.8 63.94 100 0 P \%
11340 42.67 -31.33 74 54.98 40.03 13.79 66.13 100 0 H
17010 50.15 -23.85 74 56.82 40.35 16.8 63.82 100 0 H
H
802.11ac
H
VHT40
6130 57.49 -16.51 74 48.39 33.07 9.77 33.74 179 315 P \%
CH 134
6130 49.64 -4.36 54 40.54 33.07 9.77 33.74 179 315 A \%
5670MHz
11340 42.41 -31.59 74 54.72 40.03 13.79 66.13 100 0 P \%
17010 51.22 -22.78 74 57.89 40.35 16.8 63.82 400 55 P \%
17010 45.84 -8.16 54 52.51 40.35 16.8 63.82 400 55 A \%
3. No other spurious found.
Remark _ o
4. All results are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number : B87 of B92




v is. FCC RF Test Report Report No. : FR5D1117B

Band 3 5470~5725MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBupV/m) (dB) |(dBuV/m) (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)(H/V)
5451.76 55.14 -18.86 74 47.46 31.94 9.22 33.48 274 226 P H
5469.68 55.14 -13.16 68.3 47.44 31.96 9.22 33.48 274 226 P H
5457.91 49.77 -4.23 54 42.09 31.94 9.22 33.48 274 226 A H
* 5530 96.28 - - 88.47 32.02 9.29 33.5 274 226 P H
802.11ac * 5530 90.28 - - 82.47 32.02 9.29 33.5 274 226 A H
VHT80 5764.76 47.03 -21.27 68.3 38.76 32.36 9.49 33.58 274 226 P H
CH 106 5455.92 58.91 -15.09 74 51.23 31.94 9.22 33.48 206 314 P \Y
5530MHz 5469.52 60.94 | -7.36 68.3 5324 | 3196 | 922 | 3348 | 206 | 314 | P | V
5455.49 52.86 -1.14 54 45.18 31.94 9.22 33.48 206 314 A \Y
* 5530 99.67 - - 91.86 32.02 9.29 33.5 206 314 P \Y
* 5530 92.55 - - 84.74 32.02 9.29 33.5 206 | 314 AV
5761.32 47.2 -21.1 68.3 38.98 32.36 9.44 33.58 206 314 P \Y

3. No other spurious found.

Remark _ -
4. All results are PASS against Peak and Average limit line.
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Band 3 5470~5725MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBupV/m) (dB) |(dBuV/m) (dBuV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)(H/V)
11060 41.18 -32.82 74 54.24 40.25 13.52 66.83 100 0 P H
16590 40.46 -33.54 74 48.48 39.14 16.81 63.97 100 0 P H
802.11ac H
VHT80 H
CH 106 5974 58.4 -9.9 68.3 49.75 32.68 9.63 33.66 200 331 P \
5530MHz 5974 50.81 -3.19 54 42,16 | 32.68 9.63 | 3366 | 200 | 331 | A | V
11060 42.33 -31.67 74 55.39 40.25 13.52 | 66.83 100 0 P \
16590 39.59 -34.41 74 47.61 39.14 16.81 63.97 100 0 P \%
3. No other spurious found.
Remark _ .
4. All results are PASS against Peak and Average limit line.
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Emission below 1GHz

WIFI 802.11n VHT80 (LF @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBupV/m) (dB) |(dBuV/m) (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)(H/V)
91.29 33.06 -10.44 43.5 48.64 14.92 1.28 31.78 P H
235.2 35.94 -10.06 46 48.68 17.24 1.79 31.77 P H
296.49 39.26 -6.74 46 49.47 19.44 2.1 31.76 P H
300 39.23 -6.77 46 49.38 19.5 2.1 31.76 P | H
600.3 39.89 -6.11 46 43.64 254 2.89 32.04 P H
720 42.03 -3.97 46 44.04 26.87 3.14 32.02 105 99 P H
H
H
H
H
H
802.11n
H
VHT80
LE 30.54 35.86 -4.14 40 41.76 25.26 0.67 31.83 200 38 P \
45.12 34.48 -5.52 40 48.18 17.07 1.04 31.81 P Vv
296.76 36.27 -9.73 46 46.48 19.44 2.1 31.76 P \
533.1 40.75 -5.25 46 45.59 24.33 2.77 31.94 P \
720 41.73 -4.27 46 43.74 26.87 3.14 32.02 P Vv
850.2 40.59 -5.41 46 40.21 28.61 3.44 31.67 P \
Vv
\Y
Vv
Vv
Vv
Vv
1. No other spurious found.
Remark e
2. All results are PASS against limit line.
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

H/V Horizontal or Vertical
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A calculation example for radiated spurious emission is shown as below:

WIFI

Note

Frequency

Level

Over

Limit

Read

Antenna

Cable

Preamp

Ant

Table

Peak

Pol.

Ant.

Limit

Line

Level

Factor

Loss

Factor

Pos Pos

Avg.

142

(MHz )

(dBuV/m)

(dB)

(dBuV/m)

(dBuV)

(dB/m)

(dB)

(dB)

(cm)

(deg)

(P/A)

(HIV)

802.11b
CH 01
2412MHz

2390

55.45

-18.55

74

54.51

32.22

4.58

35.86

103 | 308

P

H

2390

43.54

-10.46

54

42.6

32.22

4.58

35.86

103 | 308

A

1. Level(dBuV/m) =
Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
2. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)

= 55.45 (dBpV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 55.45(dBuV/m) — 74(dBpV/m)

=-18.55(dB)

For Average Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBpV) — 35.86 (dB)

= 43.54 (dBuV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 43.54(dBuV/m) — 54(dBpV/m)

=-10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.
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Appendix C. Radiated Spurious Emission

Note symbol

-L Low channel location

-R High channel location
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Band 1 - 5150~5250MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH36 5180MHz

1 Horizontal Vertical
4y7Level (@Buvim) Date: 2016-01-14 yy7Level (dBuvim) Date: 2016-01-14
1024} 102.4
87.8] 87.8
FCCCLASS-B FCCCLASS B
73] 731
58.5 58.5(
ek b e
azgmmmwwwwwmeWwaww T PR TR IR L e e
29.3| 293
14.6| 14.6|
0 00 5030. 5050. 5070. 5090. 5110. 5130. 51! o )00 5030. 5050. 5070. 5090. 5110. 5130. 51!
Peak Frequency (MHz) Frequency (MHz)
Site 1 03CHIL-HY Site +03CHLI-HY
Condition : FCC CLASS-B 3m HORN 9120D-HF HORTZONTAL Condition :FCC CLASS-B 3m HORN 9120b-HF VERTICAL
: RBW:1000.000KHz VBW:2000:000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Project :5D1117 Project :5D1117
Mode 11 Mode 11
1q7Level (@Buvim) Date: 2016-01-14 JyLevel @Buvim) Date: 20160114
102.4| 102.4
7.8 7.8
731 731
585 FCCCLASSB (AVG) 585 FCCCLASS-B(AVG)
439 439
293 293
14.6| 14.6|
95000 5030, 5050, 5070, 5090. 5110, 5130, 51 95500 5030. 5050. 5070, 5090. 5110, 5130, 51
Avg Frequency (MHz) Frequency (MHz)
" Site :03CHIL-HY Site :03CHLL-HY
Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF HORTZONTAL Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHZ SWT:Auto : RBW:1000.000KHz VBW:1.000KHZ SWT:Auto
Detector : Peak Detector + Peak
Project :5D1117 Project :5D1117
Mode 11 Mode 11
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WIFI Band 1 5150~5250MHz Band Edge @ 3m
1 Horizontal Vertical
4y7Level (@Buvim) Date: 2016-01-14 yy7Level (dBuvim) Date: 2016-01-14
1024} 102.4
87.8] 87.8
FCCCLASS-B FCCCLASS B
73] 731
58.5 58.5(
.
3 ey gl s et g b Sttt
29.3| 293
14.6| 14.6|
0 00 5030. 5050. 5070. 5090. 5110. 5130. 51! o )00 5030. 5050. 5070. 5090. 5110. 30. 51!
Peak Frequency (MHz) Frequency (MHz)
Site 1 03CHIL-HY Site 2 03CHLI-HY
Condition + FCCCLASS-B 3m HORN 9120D-HF HORTZONTAL Condition :FCC CLASS5-B 3m HORN 91200-HF VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto 2 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Project 1 5D1117 Project 1501117
Mode 12 Mode 12
1 Level (dBuVim) Date: 2016-01-14 1 Level (dBuV/m) Date: 2016-01-14
102.4| 102.4
87.8 87.8
731 731
58.5 FCCCLASS (AVG) 585 FCCCLASS-B{AVG)
43.9 43.9
293 293
14.6| 14.6|
0 )00 5030. 5050. 5070. 5090. 5110, 5130. 51! o, 00 5030. 5050. 5070. 5000. 5110. 5130. 51
Avg Frequency (MHz) Frequency (MHz)
- Site 1 03CHIL-HY Site 2 03CHLI-HY
Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF HORTZONTAL Condition :FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1.000KHZ SWT:Aufo : RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak Detector : Peak
Project 1 5D1117 Project :5D1117
Mode 12 Mode 12
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WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH44 5220MHz - R

Horizontal

Vertical

7Level (dBuVim)

Date: 2016-01-14

FCCCLASS-B

439 A TSPV R RR WO NN [y bl
LA T R T ety ¥

JaLevel (@Buvim) Date: 20160114
102.4)
87.8

FCCCLASS-B
734
585

29.3| 29.3|
14.6| 14.6|
0 350 5360. 5380. 5400. 5420. 544( 5460 @, 350  5360. 5380. 5400. 5420. 5440. 5460
Peak Frequency (MHz) Frequency (MHz)
Site 1 03CHIL-HY Site +03CHLI-HY
Condition : FCC CLASS-B 3m HORN 9120D-HF HORTZONTAL Condition :FCC CLASS5-B 3m HORN 91200-HF VERTICAL
: RBW:1000.000KHz VBW:2000:000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Project :5D1117 Project :5D1117
Mode 12 Mode 2
1q7Level (@Buvim) Date: 2016-01-14 JygLevel @Buvim) Date: 2016-01-14
102.4| 102.4|
7.8 7.8
734 734
585 FCCCLASSB(AVG) 585 FCCCLASS-BIAVG)
439 T 439 4
29.3| 29.3|
14.6| 14.6|
5350 5360, 5380, 5400, 5420, 5440, 5460 05350 5360. 5380, 5400, 5420, 5440, 5460
AV Frequency (MHz) Frequency (MHz)
g. Site :03CHIL-HY Site < 03CHLI-HY
Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF HORTZONTAL Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHZ SWT:Auto : RBW:1000.000KHz VBW:1.000KHZ SWT:Auto
Detector : Peak Detector = Peak
Project :5D1117 Project :5D1117
Mode 12 Mode 2
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WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH48 5240MHz - L

1 Horizontal Vertical
4y7Level (@Buvim) Date: 2016-01-14 yy7Level (dBuvim) Date: 2016-01-14
102.4| 1024
87.8 878
FCC CLASS-B FCCCLASS-B
734 734
58.5| 58.5/
1 1
R e e e L e AL e L R PEPRPRTTG TN T T NRNE TN RPNV P PSR Ry
29.3| 29.3|
14.6| 14.6|
0 00 5030. 5050. 5070. 5080. 5110, 5130. 51! @, 00 5030. 5050. 5070. 5000. 5110. 5130. 51
Peak Frequency (MHz) Frequency (MHz)
Site 1 03CHIL-HY Site +03CHLI-HY
Condition : FCC CLASS-B 3m HORN 9120D-HF HORTZONTAL Condition :FCC CLASS5-B 3m HORN 91200-HF VERTICAL
: RBW:1000.000KHz VBW:2000:000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Project :5D1117 Project :5D1117
Mode 13 Mode :3
Jq7Level @Buvim) Date: 2016-01-14 JygLevel @Buvim) Date: 20160114
102.4| 102.4|
7.9 7.3
734 734
585 FCCCLASSB(AVG) 585 FCCCLASS-BIAVG)
43,9 439 1
29.3| 29.3|
14.6| 14.6|
95000 5030, 5050, 5070, 5090 5110, 5130, 51 95500 5030, 5050 5070, 5090. 5110, 5130. 51
AV Frequency (MHz) Frequency (MHz)
g. Site :03CHIL-HY Site < 03CHLI-HY
Condition : FCC CLASS-B (AVG) 3m HORN 9120D-HF HORIZONTAL Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHZ SWT:Auto : RBW:1000.000KHz VBW:1.000KHZ SWT:Auto
Detector : Peak Detector = Peak
Project :5D1117 Project :5D1117
Mode 13 Mode :3

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FR5D1117B

WIFI Band 1 5150~5250MHz Band Edge @ 3m
1 Horizontal Vertical
4y7Level (@Buvim) Date: 2016-01-14 yy7Level (4Buvim) Date: 20160114
102.4| 1024
87.8 878
FCC CLASS-B FCCCLASS-B
734 734
58.5| 58.5/
1 1
43.9 4394
29.3| 29.3|
14.6| 14.6|
0 350 5360. 5380. 5400. 5420. 5440. 5460 @, 350  5360. 5380. 5400. 5420. 5440. 5460
Peak Frequency (MHz) Frequency (MHz)
Site 1 03CHIL-HY Site +03CHLI-HY
Condition : FCC CLASS-B 3m HORN 9120D-HF HORTZONTAL Condition :FCC CLASS5-B 3m HORN 91200-HF VERTICAL
: RBW:1000.000KHz VBW:2000:000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Project :5D1117 Project :5D1117
Mode 13 Mode E
1q7Level (@Buvim) Date: 2016-01-14 JyLevel @Buvim) Date: 2016-01-14
102.4| 102.4|
7.8 7.8
734 734
585 FCCCLASSB(AVG) 585 FCCCLASS-BIAVG)
439 438
29.3| 29.3|
14.6| 14.6|
5350 5360, 5380, 5400, 5420, 5440, 5460 05350 5360. 5380, 5400, 5420, 5440, 5460
Avg Frequency (MHz) Frequency (MHz)
" Site :03CHIL-HY Site < 03CHLI-HY
Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF HORTZONTAL Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHZ SWT:Auto : RBW:1000.000KHz VBW:1.000KHZ SWT:Auto
Detector : Peak Detector = Peak
Project :5D1117 Project :5D1117
Mode 13 Mode :3

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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v is. FCC RF Test Report Report No. : FR5D1117B

Band 1 5150~5250MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11n HT20 CH36 5180MHz
17Level (@Buvim) Date: 2016.01-14 1qzLevel (@Buvim) Date: 2016-01-14
1024 1024
878 8738
FCCCLASSB FCCCLASSB
734 731
4
58.5 58.5
59 WWWMWMMWMWWMWWWWW - gmwmmmmwwwwwwwwww
203 203
14 145
5000 5030 5050, 5070. 5090 5110, 5130 5150 5000 5030 5050 5070 5090. 5110, 5130 5150
Peak Frequency (MHz) Frequency (WH2)
Site :03CHIL-HY Site :03CH11-HY
Condition : FCC CLASS-B 3m HORN 9120D-HF HORTZONTAL Condition :FCC CLASS-B 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:2000.000KHz SWT:Auto = RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector :Peak
Project :5D1117 Project :5D1117
Mode. 4 Mode 4
447Level (dBuvim) Date: 2016-01-14 447Level (dBuvim) Date: 2016-01-14
1024 1024
873 8738
734 731
58.5) FCC CLASS B (AVG) 585 FCC CLASS B (AVG)
439 439
203 203
145 145
'5000 5030 5050, 5070. 5110, 5130 5150 5000 5030 5050 5070 5090, 5110, 5130, 5150
A Frequency (MHz) Frequency (MHz)
vg.
Site :03CHIL-HY Site :03CH11-HY
Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF HORIZONTAL Condition 2 FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto : RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak Detector :Peak
Project :5D1117 Project :5D1117
Mode 4 Mode 4

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978 Page Number : C7 of C224



SPORTON LAB.

FCC RF Test Report

Report No. : FR5D1117B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH44 5220MHz - L

1 Horizontal Vertical
4y7Level (@Buvim) Date: 2016-01-14 yy7Level (dBuvim) Date: 2016-01-14
102.4| 1024
87.8 878
FCC CLASS-B FCCCLASS-B
734 734
58.5| 58.5/
1 1
439} 3 Al A A s B et bl i
29.3| 29.3|
14.6| 14.6|
0 00 5030. 5050. 5070. 5080. 5110, 5130. 51! @, 00 5030. 5050. 5070. 5000. 5110. 5130. 51
Peak Frequency (MHz) Frequency (MHz)
Site 1 03CHIL-HY Site +03CHLI-HY
Condition : FCC CLASS-B 3m HORN 9120D-HF HORTZONTAL Condition :FCC CLASS-B 3m HORN 9120b-HF VERTICAL
: RBW:1000.000KHz VBW:2000:000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Project :5D1117 Project :5D1117
Mode :5 Mode :5
Jq7Level @Buvim) Date: 2016-01-14 JygLevel @Buvim) Date: 20160114
102.4| 102.4|
7.9 7.3
734 734
585 FCCCLASSB(AVG) 585 FCCCLASS-BIAVG)
43,9 3 439
29.3| 29.3|
14.6| 14.6|
95000 5030, 5050, 5070, 5090 5110, 5130, 51 95500 5030, 5050 5070, 5090. 5110, 5130. 51
AV Frequency (MHz) Frequency (MHz)
g. Site :03CHIL-HY Site < 03CHLI-HY
Condition : FCC CLASS-B (AVG) 3m HORN 9120D-HF HORIZONTAL Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHZ SWT:Auto : RBW:1000.000KHz VBW:1.000KHZ SWT:Auto
Detector : Peak Detector : Peak
Project :5D1117 Project :5D1117
Mode :5 Mode :5

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FR5D1117B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH44 5220MHz - R

Horizontal

Vertical

7Level (dBuVim)

Date: 2016-01-14

Level (dBuVim)

Date: 2016-01-14

102.4| 1024
87.8 878
FCC CLASS-B FCCCLASS-B
734 734
58.5| 58.5/
1 1
B L L R S B R e v A e R
29.3| 29.3|
14.6| 14.6|
0 350 5360. 5380. 5400. 5420. 5440. 5460 @, 350  5360. 5380. 5400. 5420. 5440. 5460
Peak Frequency (MHz) Frequency (MHz)
Site 1 03CHIL-HY Site +03CHLI-HY
Condition : FCC CLASS-B 3m HORN 9120D-HF HORTZONTAL Condition :FCC CLASS-B 3m HORN 9120b-HF VERTICAL
: RBW:1000.000KHz VBW:2000:000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Project :5D1117 Project :5D1117
Mode :5 Mode :5
1q7Level (@Buvim) Date: 2016.01-14 JyLevel @Buvim) Date: 2016-01-14
102.4| 102.4|
7.8 7.8
734 734
585 FCCCLASSB(AVG) 585 FCCCLASS-BIAVG)
439 T 439
29.3| 29.3|
14.6| 14.6|
5350 5360, 380, 5400, 5420, 5440, 5460 05350 5360. 5380, 5400, 5420, 5440, 5460
AV Frequency (MHz) Frequency (MHz)
g. Site :03CHIL-HY Site < 03CHLI-HY
Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF HORTZONTAL Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHZ SWT:Auto : RBW:1000.000KHz VBW:1.000KHZ SWT:Auto
Detector : Peak Detector : Peak
Project :5D1117 Project :5D1117
Mode :5 Mode :5

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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v is. FCC RF Test Report Report No. : FR5D1117B

WIFI Band 1 5150~5250MHz Band Edge @ 3m
1 Horizontal Vertical
4y7Level (@Buvim) Date: 2016-01-14 yy7Level (dBuvim) Date: 20160114
1024} 102.4
87.8] 87.8
FCCCLASS-B FCCCLASS B
73] 731
58.5 58.5(
;
B e O AT e N e 430t kA sl s e s
29.3| 293
14.6| 14.6|
0 00 5030. 5050. 5070. 5090. 5110. 5130. 51! o )00 5030. 5050. 5070. 5090. 5110. 5130. 51!
Peak Frequency (MHz) Frequency (MHz)
Site 1 03CHIL-HY Site 2 03CHLI-HY
Condition + FCCCLASS-B 3m HORN 9120D-HF HORTZONTAL Condition :FCC CLASS5-B 3m HORN 91200-HF VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto 2 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Project 1 5D1117 Project 1501117
Mode 16 Mode 16
1 Level (dBuVim) Date: 2016-01-14 1 Level (dBuV/m) Date: 2016-01-14
102.4| 102.4
87.8 87.8
731 731
58.5 FCCCLASSB (AVG) 585 FCCOLASSB(AVG)
43.9 1 43.9 1
293 293
14.6| 14.6|
0 )00 5030. 5050. 5070. 5090. 5110, 5130. 51! o, 00 5030. 5050. 5070. 5000. 5110. 5130. 51
Avg Frequency (MHz) Frequency (MHz)
- Site 1 03CHIL-HY Site 2 03CHLI-HY
Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF HORTZONTAL Condition :FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1.000KHZ SWT:Aufo : RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak Detector : Peak
Project 1 5D1117 Project :5D1117
Mode H Mode 16

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number : C10 of C224



SPORTON LAB.

FCC RF Test Report

Report No. : FR5D1117B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH48 5240MHz - R

Horizontal

Vertical

7Level (dBuVim)

Date: 2016-01-14

1 1 Level (dBuV/m) Date: 20160114
102.4| 1024
87.8 878
FCC CLASS-B FCCCLASS-B
734 734
58.5| 58.5/
1 1
B L e e L L S B Rk e e L e
29.3| 29.3|
14.6| 14.6|
0 350 5360. 5380. 5400. 5420. 5440. 5460 @, 350  5360. 5380. 5420. 5440. 5460
Peak Frequency (MHz) Frequency (MHz)
Site 1 03CHIL-HY Site +03CHLI-HY
Condition : FCC CLASS-B 3m HORN 9120D-HF HORTZONTAL Condition :FCC CLASS-B 3m HORN 9120b-HF VERTICAL
: RBW:1000.000KHz VBW:2000:000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Project :5D1117 Project :5D1117
Mode 6 Mode 6
1q7Level (@Buvim) Date: 2016.01-14 JyLevel @Buvim) Date: 2016-01-14
102.4| 102.4|
7.8 7.8
734 734
585 FCCCLASSB(AVG) 585 FCCCLASS-BIAVG)
439 J a8
29.3| 29.3|
14.6| 14.6|
5350 5360, 5380, 5400, 5420, 5440, 5460 05350 5360. 5380, 5400, 5420, 5440, 5460
AV Frequency (MHz) Frequency (MHz)
g. Site :03CHIL-HY Site < 03CHLI-HY
Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF HORTZONTAL Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHZ SWT:Auto : RBW:1000.000KHz VBW:1.000KHZ SWT:Auto
Detector : Peak Detector : Peak
Project :5D1117 Project :5D1117
Mode 16 Mode 6

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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v is. FCC RF Test Report Report No. : FR5D1117B

Band 1 5150~5250MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11n HT40 CH38 5190MHz - L
17Level (@Buvim) Date: 2016-01-20 1qzLevel (@Buvim) Date: 2016-01-20
1024 1024
878 8738
FCCCLASSB FCCCLASSB
734 731
58.5 + 58.5 i
203 203
14 145
5000 5030 5050, 5070. 5090 5110, 5130 5150 5000 5030 5050 5070 5090. 5110, 5130 5150
Peak Frequency (MHz) Frequency (WHz)
Site :03CHIL-HY Site :03CH11-HY
Condition : FCC CLASS-B 3m HORN 9120D-HF HORTZONTAL Condition :FCC CLASS-B 3m HORN 91200-HF VERTICAL
: RBW:1000.000KHz VBW:2000.000KHz SWT:Auto = RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector :Peak
Project :5D1117 Project :5D1117
Mode. 7 Mode 27
Setting 19 Setting 119
447Level (dBuvim) Date: 2016-01-20 447Level (dBuvim) Date: 2016-01-20
1024 1024
873 8738
734 731
58.5) FCCCLASSE (AVG) 585 FCC CLASS B (AVG).
439 439
203 203
145 145
'5000 5030 5050, 5070. 5110, 5130 5150 5000 5030 5050 5070 5090, 5110, 5130, 5150
A Frequency (MHz) Frequency (MHz)
vg.
Site :03CHIL-HY Site :03CHLL-HY
Condition : FCCCLASS-B (AV6) 3m HORN 9120D-HF HORIZONTAL Condition 2 FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto : RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector : Peak Detector :Peak
Project :5Db1117 Project :5D1117
Mode 7 Mode 7
Setting 119 Setting 119

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978 Page Number : C12 of C224



v is. FCC RF Test Report Report No. : FR5D1117B

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11n HT40 CH38 5190MHz - R

1 Horizontal Vertical
4y7Level (@Buvim) Date: 20160120 yy7Level (4Buvim) Date: 2016-01-20
102.4| 1024
87.8 878
FCC CLASS-B FCCCLASS-B
734 734
585 FCC CLASS B (AVG) 585
1
B L e e L TR 43Pl st st st
29.3| 29.3|
14.6| 14.6|
0 350 5360. 5380. 5400. 5420. 544( 5460 @, 350  5360. 5380. 5400. 5420. 5440. 5460
Peak Frequency (MHz) Frequency (MHz)
Site 103CHIL-HY Site :03CHLL-HY
Condition : FCC CLASS-B 3m HORN 91200-HF HORTZONTAL Condition :FCC CLASS-B 3m HORN 91200-HF VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector :Peak
Project :5D1117 Project :5D1117
Mode 7 Mode 7
Setting 119 Setting 219
4y7Level (@Buvim) Date: 2016-01-20 1q7Level (4Buvim) Date: 2016-01-20
102.4| 102.4|
7.9 7.3
734 734
585 FCCCLASS (AVG) 585 FCCCLASS-BIAVG)
43,9 3 439
29.3| 29.3|
14.6| 14.6|
5350 5360, 5380. 5400, 5420, 5440, 5450 05350 5360. 5380, 5400, 5420, 5440, 5460
AV Frequency (MHz) Frequency (MHz)
g. Site +03CHIL-HY Site : 03CHLL-HY
Condition : FCC CLASS-B (AVG) 3m HORN 9120D-HF HORIZONTAL Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:3.000KHZ SWT:Auto : RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector : Peak Detector = Peak
Project :5D1117 Project :5D1117
Mode. 7 Mode 17
Setting 19 Setting 219

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number : C13 of C224



SPORTON LAB.

FCC RF Test Report

Report No. : FR5D1117B

WIFI Band 1 5150~5250MHz Band Edge @ 3m
1 Horizontal Vertical
4y7Level (@Buvim) Date: 2016-01-14 yy7Level (dBuvim) Date: 20160114
102.4| 1024
87.8 878
FCC CLASS-B FCCCLASS-B
734 734
58.5| 58.5/
1
A3 9pmiphe ey AR A wmtm A i 4”WMMWWWWMM%’WWWWWMWVWWMWWWW
29.3| 29.3|
14.6| 14.6|
0 00 5030. 5050. 5070. 5080. 5110, 5130. 51! @, 00 5030. 5050. 5070. 5000. 5110. 5130. 51
Peak Frequency (MHz) Frequency (MHz)
Site 1 03CHIL-HY Site +03CHLI-HY
Condition : FCC CLASS-B 3m HORN 9120D-HF HORTZONTAL Condition :FCC CLASS5-B 3m HORN 91200-HF VERTICAL
: RBW:1000.000KHz VBW:2000:000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Project :5D1117 Project :5D1117
Mode 8 Mode :8
1q7Level (@Buvim) Date: 2016-01-14 JyLevel @Buvim) Date: 20160114
102.4| 102.4|
7.8 7.8
734 734
585 FCCCLASSB(AVG) 585 FCCCLASS-BIAVG)
439 T 439
29.3| 29.3|
14.6| 14.6|
95000 5030, 5050, 5070, 5090. 5110, 5130, 51 95500 5030. 5050. 5070, 5090. 5110, 5130, 51
AV Frequency (MHz) Frequency (MHz)
g. Site :03CHIL-HY Site < 03CHLI-HY
Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF HORTZONTAL Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:2.000KHz SWT:Auto : RBW:1000.000KHz VBW:3.000KHZ SWT:Auto
Detector : Peak Detector = Peak
Project :5D1117 Project :5D1117
Mode :8 Mode :8

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978
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v is. FCC RF Test Report Report No. : FR5D1117B

WIFI Band 1 5150~5250MHz Band Edge @ 3m
1 Horizontal Vertical
4y7Level (@Buvim) Date: 2016-01-14 yy7Level (4Buvim) Date: 20160114
102.4| 1024
87.8 878
FCC CLASS-B FCCCLASS-B
734 734
58.5| 58.5/
1
R e e L R Rt 2 R R B ey L o
29.3| 29.3|
14.6| 14.6|
0 350 5360. 5380. 5400. 5420. 5440. 5460 @, 350  5360. 5380. 5400. 5420. 5440. 5460
Peak Frequency (MHz) Frequency (MHz)
Site 1 03CHIL-HY Site +03CHLI-HY
Condition : FCC CLASS-B 3m HORN 9120D-HF HORTZONTAL Condition :FCC CLASS-B 3m HORN 9120b-HF VERTICAL
: RBW:1000.000KHz VBW:2000:000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Project :5D1117 Project :5D1117
Mode :8 Mode :8
1q7Level (@Buvim) Date: 20160114 JyLevel @Buvim) Date: 2016-01-14
102.4| 102.4|
7.8 7.8
734 734
585 FCCCLASSB(AVG) 585 FCCCLASS-BIAVG)
439 7 38—
29.3| 29.3|
14.6| 14.6|
5350 5360, 5380, 5400, 5420, 5440, 5460 05350 5360. 5380, 5400, 5420, 5440, 5460
AV Frequency (MHz) Frequency (MHz)
g. Site :03CHIL-HY Site < 03CHLI-HY
Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF HORTZONTAL Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:2.000KHz SWT:Auto : RBW:1000.000KHz VBW:3.000KHZ SWT:Auto
Detector : Peak Detector : Peak
Project :5D1117 Project :5D1117
Mode :8 Mode :8

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978 Page Number : C15 of C224



v is. FCC RF Test Report Report No. : FR5D1117B

Band 1 5150~5250MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ac VHT20 CH36 5180MHz
17Level (@Buvim) Date: 2016.01-14 1qzLevel (@Buvim) Date: 2016-01-14
1024 1024
878 8738
FCCCLASSB FCCCLASSB
734 731
58.5 0 585
3y st o A 439 mwmmwwwwmwwmmmwwww
203 203
14 145
5000 5030 5050, 5070. 5090 5110, 5130 5150 5000 5030 5050 5070 5090. 5110, 5130 5150
Peak Frequency (MHz) Frequency (WH2)
Site :03CHIL-HY Site :03CH11-HY
Condition : FCC CLASS-B 3m HORN 9120D-HF HORTZONTAL Condition :FCC CLASS-B 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:2000.000KHz SWT:Auto = RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector :Peak
Project :5D1117 Project :5D1117
Mode. 9 Mode :9
447Level (dBuvim) Date: 2016-01-14 447Level (dBuvim) Date: 2016-01-14
1024 1024
873 8738
734 731
58.5) FCC CLASS B (AVG) 585 FCC CLASS B (AVG)
439 439
203 203
145 145
'5000 5030 5050, 5070. 5110, 5130 5150 5000 5030 5050 5070 5090, 5110, 5130, 5150
A Frequency (MHz) Frequency (MHz)
vg.
Site :03CHIL-HY Site :03CH11-HY
Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF HORIZONTAL Condition 2 FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto : RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak Detector :Peak
Project :5D1117 Project :5D1117
Mode i 9 Mode 19

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978 Page Number : C16 of C224



v is. FCC RF Test Report Report No. : FR5D1117B

WIFI Band 1 5150~5250MHz Band Edge @ 3m
1 Horizontal Vertical
4y7Level (@Buvim) Date: 2016-01-14 yy7Level (dBuvim) Date: 2016-01-14
1024} 102.4
87.8] 87.8
FCCCLASS-B FCCCLASS B
73] 731
58.5 58.5(
3.0 b AP T R T e S R L
29.3| 293
14.6| 14.6|
0 00 5030. 5050. 5070. 5090. 5110. 5130. 51! o )00 5030. 5050. 5070. 5090. 5110. 5130. 51!
Peak Frequency (MHz) Frequency (MHz)
Site 1 03CHIL-HY Site 2 03CHLI-HY
Condition + FCCCLASS-B 3m HORN 9120D-HF HORTZONTAL Condition :FCC CLASS5-B 3m HORN 91200-HF VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto 2 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Project 1 5D1117 Project 1501117
Mode 110 Mode =10
1 Level (dBuVim) Date: 2016-01-14 1 Level (dBuV/m) Date: 2016-01-14
102.4| 102.4
87.8 87.8
731 731
58.5 FCCCLASS (AVG) 585 FCCCLASS-B{AVG)
439 ) 439)
293 293
14.6| 14.6|
0 )00 5030. 5050. 5070. 5090. 5110, 5130. 51! o, 00 5030. 5050. 5070. 5000. 5110. 5130. 51
AV Frequency (MHz) Frequency (MHz)
g - Site 1 03CHIL-HY Site 2 03CHLI-HY
Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF HORTZONTAL Condition :FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1.000KHZ SWT:Aufo : RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak Detector : Peak
Project 1 5D1117 Project :5D1117
Mode 110 Mode =10

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978 Page Number : C17 of C224



SPORTON LAB.

FCC RF Test Report

Report No. : FR5D1117B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH44 5220MHz - R

1 Horizontal Vertical
4y7Level (@Buvim) Date: 2016-01-14 yy7Level (4Buvim) Date: 2016-01-14
102.4| 1024
87.8 878
FCC CLASS-B FCCCLASS-B
734 734
58.5| 58.5/
439l byl s O e et ‘“1‘ eyt apeded 439) e s o b oyl
29.3| 29.3|
14.6| 14.6|
0 350 5360. 5380. 5400. 5420. 5440. 5460 @, 350  5360. 5380. 5400. 5420. 5440. 5460
Peak Frequency (MHz) Frequency (MHz)
Site 1 03CHIL-HY Site +03CHLI-HY
Condition : FCC CLASS-B 3m HORN 9120D-HF HORTZONTAL Condition :FCC CLASS5-B 3m HORN 91200-HF VERTICAL
: RBW:1000.000KHz VBW:2000:000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Project :5D1117 Project :5D1117
Mode 110 Mode 110
Jq7Level @Buvim) Date: 2016-01-14 JygLevel @Buvim) Date: 2016-01-14
102.4| 102.4|
7.9 7.3
734 734
585 FCCCLASSB(AVG) 585 FCCCLASS-BIAVG)
43,9 a8
29.3| 29.3|
14.6| 14.6|
5350 5360, 5380. 5400, 5420, 5440, 5450 05350 5360. 5380, 5400, 5420, 5440, 5460
AV Frequency (MHz) Frequency (MHz)
g. Site :03CHIL-HY Site < 03CHLI-HY
Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF HORTZONTAL Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHZ SWT:Auto : RBW:1000.000KHz VBW:1.000KHZ SWT:Auto
Detector : Peak Detector = Peak
Project :5D1117 Project :5D1117
Mode 110 Mode 110

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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v is. FCC RF Test Report Report No. : FR5D1117B

WIFI Band 1 5150~5250MHz Band Edge @ 3m
1 Horizontal Vertical
4y7Level (@Buvim) Date: 2016-01-14 yy7Level (dBuvim) Date: 2016-01-14
102.4| 1024
87.8 878
FCC CLASS-B FCCCLASS-B
734 734
58.5| 58.5/
1 1
= L L e L e L B e e S T R T
29.3| 29.3|
14.6| 14.6|
0 00 5030. 5050. 5070. 5080. 5110, 130. 51! @, 00 5030. 5050. 5070. 5000. 5110. 5130. 51
Peak Frequency (MHz) Frequency (MHz)
Site 1 03CHIL-HY Site +03CHLI-HY
Condition : FCC CLASS-B 3m HORN 9120D-HF HORTZONTAL Condition :FCC CLASS-B 3m HORN 9120b-HF VERTICAL
: RBW:1000.000KHz VBW:2000:000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Project :5D1117 Project :5D1117
Mode 1 Mode 211
1q7Level (@Buvim) Date: 2016-01-14 JyLevel @Buvim) Date: 20160114
102.4| 102.4|
7.8 7.8
734 734
585 FCCCLASSB(AVG) 585 FCCCLASS-BIAVG)
43.9 43.9
29.3| 29.3|
14.6| 14.6|
95000 5030, 5050, 5070, 5090. 5110, 5130, 51 95500 5030. 5050. 5070, 5090. 5110, 5130, 51
AV Frequency (MHz) Frequency (MHz)
g. Site :03CHIL-HY Site < 03CHLI-HY
Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF HORTZONTAL Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHZ SWT:Auto : RBW:1000.000KHz VBW:1.000KHZ SWT:Auto
Detector : Peak Detector : Peak
Project :5D1117 Project :5D1117
Mode 11 Mode 211

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978 Page Number : C19 of C224



SPORTON LAB.

FCC RF Test Report

Report No. : FR5D1117B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH48 5240MHz - R

Horizontal

Vertical

7Level (dBuVim)

Date: 2016-01-14

Level (dBuVim)

Date: 2016-01-14

1
102.4| 1024
87.8 878
FCC CLASS-B FCCCLASS-B
734 734
58.5| 58.5/
.
39wyttt el ot aeedartrsal ABSHAAATA Atrb AAT rgyhrsny
29.3| 29.3|
14.6| 14.6|
0 350 5360. 5380. 5400. 5420. 5440. 5460 @, 350  5360. 5380. 5400. 5420. 5440. 5460
Peak Frequency (MHz) Frequency (MHz)
Site 1 03CHIL-HY Site +03CHLI-HY
Condition : FCC CLASS-B 3m HORN 91200-HF HORTZONTAL Condition :FCC CLASS-B 3m HORN 91200-HF VERTICAL
: RBW:1000.000KHz VBW:2000:000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Project :5D1117 Project :5D1117
Mode 1 Mode 211
1q7Level (@Buvim) Date: 2016-01-14 JygLevel @Buvim) Date: 2016-01-14
102.4| 102.4|
7.8 7.8
734 734
585 FCCCLASSB(AVG) 585 FCCCLASS-BIAVG)
439 38—
29.3| 29.3|
14.6| 14.6|
5350 5360, 5380, 5400, 5420, 5440, 5460 05350 5360. 5380, 5400, 5420, 5440, 5460
AV Frequency (MHz) Frequency (MHz)
g. Site :03CHIL-HY Site < 03CHLI-HY
Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF HORTZONTAL Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHZ SWT:Auto : RBW:1000.000KHz VBW:1.000KHZ SWT:Auto
Detector : Peak Detector = Peak
Project :5D1117 Project :5D1117
Mode 11 Mode 211

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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v is. FCC RF Test Report Report No. : FR5D1117B

Band 1 5150~5250MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ac VHT40 CH38 5190MHz - L
17Level (@Buvim) Date: 2016.01-14 1qzLevel (@Buvim) Date: 2016-01-14
1024 1024
878 8738
FCCCLASSB FCCCLASSB
734 731
. 1
8.5 FCCCLASS B AV, 585 FCCCLASSB(A
439 439
203 203
14 145
5000 5030 5050, 5070. 5090 5110, 5130 5150 5000 5030 5050 5070 5110, 5130 5150
Peak Frequency (MHz) Frequency (WH2)
Site :03CHIL-HY Site :03CH11-HY
Condition : FCC CLASS-B 3m HORN 9120D-HF HORTZONTAL Condition :FCC CLASS-B 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:2000.000KHz SWT:Auto = RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector :Peak
Project :5D1117 Project :5D1117
Mode. 12 Mode :12
Setting 120 Setting 220
447Level (dBuvim) Date: 2016-01-14 447Level (dBuvim) Date: 2016-01-14
1024 1024
873 8738
734 731
58.5) FCCCLASS B (AVG) 585 FCC CLASS B (AVG),
439 439
203 203
145 145
'5000 5030 5050, 5070. 5110, 5130 5150 5000 5030 5050 5070 5090, 5110, 5130, 5150
A Frequency (MHz) Frequency (MHz)
vg.
Site :03CHIL-HY Site :03CH11-HY
Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF HORIZONTAL Condition 2 FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto : RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector : Peak Detector :Peak
Project :5D1117 Project :5D1117
Mode 112 Mode 12
Setting 120 Setting 120

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978 Page Number : C21 of C224



v is. FCC RF Test Report Report No. : FR5D1117B

WIFI Band 1 5150~5250MHz Band Edge @ 3m
1 Horizontal Vertical
4y7Level (@Buvim) Date: 2016-01-14 yy7Level (4Buvim) Date: 2016-01-14
102.4| 1024
87.8 878
FCC CLASS-B FCCCLASS-B
734 734
585 FCC CLASSB (AVG) 585 FCC CLASS-B (AVG)
;
e R L LT R AR St S T R e L A3t e e e
29.3| 29.3|
14.6| 14.6|
0 350 5360. 5380. 5400. 5420. 5440. 5460 @, 350  5360. 5380. 5400. 5420. 5440. 5460
Peak Frequency (MHz) Frequency (MHz)
Site 1 03CHIL-HY Site +03CHLI-HY
Condition : FCC CLASS-B 3m HORN 9120D-HF HORTZONTAL Condition :FCC CLASS5-B 3m HORN 91200-HF VERTICAL
: RBW:1000.000KHz VBW:2000:000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Project :5D1117 Project :5D1117
Mode 12 Mode 12
Setting 120 Setting 220
1q7Level (@Buvim) Date: 2016-01-14 JyLevel @Buvim) Date: 2016-01-14
102.4| 102.4|
7.8 7.8
734 734
585 FCCCLASS (AVG) 585 FCCCLASSBAVG)
439 439 5
29.3| 29.3|
14.6| 14.6|
5350 5360, 5380, 5400, 5420, 5440, 5460 05350 5360. 5380, 5400, 5420, 5440, 5460
Avg Frequency (MHz) Frequency (MHz)
" Site :03CHIL-HY Site < 03CHLI-HY
Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF HORTZONTAL Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:2.000KHz SWT:Auto : RBW:1000.000KHz VBW:3.000KHZ SWT:Auto
Detector : Peak Detector = Peak
Project :5D1117 Project :5D1117
Mode 12 Mode 12
Setting :20 Setting 120

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number 1 C22 of C224



v is. FCC RF Test Report Report No. : FR5D1117B

WIFI Band 1 5150~5250MHz Band Edge @ 3m
1 Horizontal Vertical
4y7Level (@Buvim) Date: 2016-01-14 yy7Level (dBuvim) Date: 2016-01-14
1024} 102.4
87.8] 87.8
FCCCLASS-B FCCCLASS B
73] 731
58.5 58.5(
g AP R b Aty B x5ty A e pr gttt
29.3| 293
14.6| 14.6|
0 00 5030. 5050. 5070. 5090. 5110. 5130. 51! o )00 5030. 5050. 5070. 5090. 5110. 5130. 51!
Peak Frequency (MHz) Frequency (MHz)
Site $03CHIL-HY Site :03CH11-HY
Condition : FCC CLASS-B 3m HORN 9120D-HF HORTZONTAL Condition :FCC CLASS5-B 3m HORN 91200-HF VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto :RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Project :5D1117 Project :5D1117
Mode 113 Mode =13
1 Level (dBuVim) Date: 2016-01-14 1 Level (dBuV/m) Date: 2016-01-14
102.4| 102.4
87.8 87.8
731 731
58.5 FCCCLASSB (AVG) 585 FCCCLASS-B(AVG)
439 1 439 1
293 293
14.6| 14.6|
0 )00 5030. 5050. 5070. 5090. 5110, 5130. 51! o, 00 5030. 5050. 5070. 5000. 5110. 5130. 51
AV Frequency (MHz) Frequency (MHz)
g - Site :03CHIL-HY Site :03CH11-HY
Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF HORIZONTAL Condition :FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto :RBW:1000.000KHz VBW:3.000KHz SWT:Aufo
Detector : Peak Detector = Peak
Project :5D1117 Project :5D1117
Mode 113 Mode =13

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number : C23 of C224



SPORTON LAB.

FCC RF Test Report

Report No. : FR5D1117B

WIFI Band 1 5150~5250MHz Band Edge @ 3m
1 Horizontal Vertical
4y7Level (@Buvim) Date: 2016-01-14 yy7Level (4Buvim) Date: 2016-01-14
102.4| 1024
87.8 878
FCC CLASS-B FCCCLASS-B
734 734
58.5| 58.5/
Moo A sl At ol gt et 439t Ao s el sttt s
29.3| 29.3|
14.6| 14.6|
0 350 5360. 5380. 5400. 5420. 5440. 5460 @, 350  5360. 5380. 5400. 5420. 5440. 5460
Peak Frequency (MHz) Frequency (MHz)
site 103CHIL-HY Site :03CHLL-HY
Condifion :FCC CLASS-B 3m HORN 9120D-HF HORTZONTAL Condition :FCC CLASS-B 3m HORN 9120b-HF VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector + Peak Detector :Peak
Project :5D1117 Project :5D1117
Mode 13 Mode 213
Jq7Level @Buvim) Date: 2016.01-14 1qzLevel (@Buvim) Date: 2016.01-14
102.4| 102.4|
974 o7
734 734
585 FCCCLASSB(AVG) 585 FCCCLASS-BIAVG)
439 1 439
29.3| 29.3|
14.6| 14.6|
5350 5360, 5360, 5400, 5420, 5440, 5250 5350 5360, 5380, 5400, 5420, 5440, 5450
Avg Frequency (MHz) Frequency (MHz)
" Site :03CHIL-HY Site :03CHLL-HY
Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF HORTZONTAL Condition :FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto * RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector : Peak Detector : Peak
Project :5D1117 Project :5D1117
Mode 113 Mode 213

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report

Report No. : FR5D1117B

Band 1 5150~5250MHz

WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ac VHT80 CH42 5210MHz - L
17Level (@Buvim) Date: 2016-01-20 1qzLevel (@Buvim) Date: 2016-01-20
1024 1024
878 8738
FCCCLASSB FCCCLASSB
734 731
58.5 58.5 W
- swwwwwmwwwwmwwwmwwww 39 -wwmewmwwwWWWWMW
203 203
14 145
5000 5030 5050, 5070. 5090 5110, 5130 5150 5000 5030 5050 5070 5090. 5110, 5130 5150
Peak Frequency (MHz) Frequency (WH2)
Site :03CHIL-HY Site :03CH11-HY
Condition : FCC CLASS-B 3m HORN 9120D-HF HORTZONTAL Condition :FCC CLASS-B 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:2000.000KHz SWT:Auto = RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector :Peak
Project :5D1117 Project :5D1117
Mode. P14 Mode 214
Setting 116 Setting 116
447Level (dBuvim) Date: 2016-01-20 447Level (dBuvim) Date: 2016-01-20
1024 1024
873 8738
734 731
58.5) FCC CLASS B (AVG) 585 FCC CLASS B (AVC
T
439 439
[N—
203 203
145 145
'5000 5030 5050, 5070. 5110, 5130 5150 5000 5030 5050 5070 5090, 5110, 5130, 5150
A Frequency (MHz) Frequency (MHz)
vg.
Site :03CHIL-HY Site :03CH11-HY
Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF HORIZONTAL Condition 2 FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:10.000KHz SWT:Auto : RBW:1000.000KHz VBW:10.000KHz SWT: Auto
Detector : Peak Detector :Peak
Project :5D1117 Project :5D1117
Mode 114 Mode 114
Setting 116 Setting 116

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978
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v is. FCC RF Test Report Report No. : FR5D1117B

WIFI Band 1 5150~5250MHz Band Edge @ 3m
1 Horizontal Vertical
4y7Level (@Buvim) Date: 2016-01-20 yy7Level (4Buvim) Date: 2016-01-20
102.4| 1024
87.8 878
FCC CLASS-B FCCCLASS-B
734 734
58.5| 58.5/
1
B K R e A R actiuibobydhsacibe ek gttt
29.3| 29.3|
14.6| 14.6|
0 350 5360. 5380. 5400. 5420. 5440. 5460 @, 350  5360. 5380. 5400. 5420. 5440. 5460
Peak Frequency (MHz) Frequency (MHz)
Site 103CHIL-HY Site :03CHLL-HY
Condition : FCC CLASS-B 3m HORN 9120D-HF HORTZONTAL Condition :FCC CLASS-B 3m HORN 9120b-HF VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector :Peak
Project :5D1117 Project :5D1117
Mode 114 Mode 114
Setting 116 Setting 216
4y7Level (@Buvim) Date: 2016-01-20 1q7Level (4Buvim) Date: 2016-01-20
102.4| 102.4|
7.9 7.3
734 734
585 FCCCLASSB(AVG) 585 FCCCLASS-BIAVG)
43,9 1 439
29.3| 29.3|
14.6| 14.6|
5350 5360, 5380. 5400, 5420, 5440, 5450 05350 5360. 5380, 5400, 5420, 5440, 5460
AV Frequency (MHz) Frequency (MHz)
g. Site +03CHIL-HY Site : 03CHLL-HY
Condition : FCC CLASS-B (AVG) 3m HORN 9120D-HF HORIZONTAL Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:10.000KHZ SWT:Auto : RBW:1000.000KHz VBW:10.000KHZ SWT:Auto
Detector : Peak Detector : Peak
Project :5D1117 Project :5D1117
Mode. 114 Mode 114
Setting 16 Setting :16

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number : C26 of C224



v is. FCC RF Test Report Report No. : FR5D1117B

Band 1 - 5150~5250MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11a CH36 5180MHz

1 Horizontal Vertical

Level (dBuVim) Date: 2016.01-18

1 Level (dBuV/m) Date: 2016-01-18
1024) 102.4
87.8 87.8
FCC CLASS-B FCC CLASS-B
734 734
585 FCCCLASS B (AVG) 585 FCCCLASS B (AVG)
439 B 439 1
29.3) 29.3|
14.6| 14.6|
Pe a k 1000 4000.6000. 8000. 12000. 16000. 20000 24000. 28000. 32000. 36000. 40000

1000 4000.6000.8000.  12000.  16000.  20000.  24000.  28000.  32000.  36000. 40000
Frequency (MHz) Frequency (MHz)
Site :03CHIL-HY Site :03CH11-HY
AVg - Condition : FCC CLASS-B 3m 9170 SHF HORM_150809 HORIZONTAL Condition :FCC CLASS-B 3m 9170 SHF HORM_150809 VERTICAL
Detector + Peak Detector :Peak
Project :5D1117 Project :5D1117
Mode 01 Mode =1

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978 Page Number 1 C27 of C224



v is. FCC RF Test Report Report No. : FR5D1117B

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11a CH44 5220MHz

1 Horizontal Vertical

4y7Level (@Buvim) Date: 2016-01-18 yy7Level (dBuvim) Date: 2016-01-13
102.4| 1024
87.8 878
FCC CLASS-B FCC CLASS-B
734 734
585 FCC CLASS B (AVG) 585 FCC CLASS B (AVG)
439 1 439 +
29.3| 29.3|
14.6| 14.6|
Peak 01(!(1(! 4000.6000.8000. 12000. 16000. 20000 24000. 28000. 32000. 36000. 40000 i 1000 4000.6000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz) Frequency (WHz)
Site 103CHIL-HY Site :03CHLL-HY
Avg . Condition : FCC CLASS-B 3m 9170 SHF HORM_150809 HORTZONTAL Condition :FCC CLASS-B 3m 9170 SHF HORM_150809 VERTICAL
Detector : Peak Detector :Peak
Project :5D1117 Project :5D1117
Mode 2 Mode 2

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978 Page Number : C28 of C224



v is. FCC RF Test Report Report No. : FR5D1117B

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11a CH48 5240MHz

1 Horizontal Vertical

4y7Level (@Buvim) Date: 2016-01-18 yy7Level (dBuvim) Date: 2016-01-13
102.4| 1024
87.8 878
FCC CLASS-B FCC CLASS-B
734 734
585 FCC CLASS B (AVG) 585 FCC CLASS B (AVG)
2]
43.9 + 439 +
29.3| 29.3|
14.6| 14.6|
Peak 01(!(1(! 4000.6000.8000. 12000. 16000. 20000 24000. 28000. 32000. 36000. 40000 i 1000 4000.6000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz) Frequency (WHz)
Site 103CHIL-HY Site :03CHLL-HY
Avg . Condition : FCC CLASS-B 3m 9170 SHF HORM_150809 HORTZONTAL Condition :FCC CLASS-B 3m 9170 SHF HORM_150809 VERTICAL
Detector : Peak Detector :Peak
Project :5D1117 Project :5D1117
Mode i3 Mode :3

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978 Page Number 1 C29 of C224



«auanas.  FCC RF Test Report

Report No. : FR5D1117B

Band 1 5150~5250MHz

WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11n HT20 CH36 5180MHz

1 Horizontal

Vertical

Level (dBuVim)

Date: 2016.-01-18

Peak

1024
878

FCC CLASSB
734
58.5/ FCC CLASS B (AVG)
43.9) H

Frequency (MHz)

1000 4000.6000.8000.  12000.  16000.  20000. 24000,

28000.  32000. 36000, 40000

Site :03CHIL-HY
AVg - Condition : FCC CLASS-B 3m 9170 SHF HORM_150809 HORIZONTAL
Detector + Peak
Project :5D1117
Mode t4

Date: 2016-01-18

FCCCLASS-B

FCC CLASSB (AVG)

:03CH11-HY
:FCC CLASS-B 3m 9170 SHF HORM_150809 VERTICAL

:5D1117
4

12000,  16000. 20000 24000,  28000.  32000.  36000. 40000
Frequency (MHz)

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FR5D1117B

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11n HT20 CH44 5220MHz

Horizontal

Vertical

Peak
Avg.

7Level (dBuVim)

Date: 2016-01-18

FCC CLASS-B

FCC CLASS B (AVG)

[

Site
Condition
Detector
Project
Mode

1000 4000.6000.8000.  12000.

$03CHIL-HY

16000. 20000  24000.  28000.  32000.  36000. 40000
Frequency (MHz)

: FCC CLASS-B 3m 9170 SHF HORM_150809 HORTZONTAL

: Peak
:5D1117
:5

117Level (@Buvim) Date: 2016.01.18
1024
73
FCCCLASS B
734
585 FC( CLAISSB (AVG)
2
439) 4
293
148
1000 4000.6000.8000.  12000. 16000 20000 24000 28000 32000. 36000 40000
Frequency (MHz)
Site :03CH11-HY
Condition :FCC CLASS-B 3m 9170 SHF HORM_150809 VERTICAL
Detector :Peak
Project :5D1117
Mode :5

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FR5D1117B

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11n HT20 CH48 5240MHz

Horizontal

Vertical

Peak
Avg.

7Level (dBuVim)

Date: 2016-01-18

FCC CLASS-B

FCC CLASS B (AVG)

[

Site
Condition
Detector
Project
Mode

1000 4000.6000.8000.  12000.

$03CHIL-HY

16000. 20000  24000.  28000.  32000.  36000. 40000
Frequency (MHz)

: FCC CLASS-B 3m 9170 SHF HORM_150809 HORTZONTAL

: Peak
:5D1117
16

117Level (@Buvim) Date: 2016.01.18
1024
73
FCCCLASS B
734
585 FC( CLAISSB (AVG)
Z
439) 1
293
148
1000 4000.6000.8000. 12000 16000 20000 _ 24000 28000 32000. 36000 40000
Frequency (MHz)
Site :03CH11-HY
Condition :FCC CLASS-B 3m 9170 SHF HORM_150809 VERTICAL
Detector :Peak
Project :5D1117
Mode 16

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report

Report No. : FR5D1117B

Band 1 5150~5250MHz

WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11n HT40 CH38 5190MHz

1 Horizontal

Vertical

Level (dBuVim)

Date: 2016.-01-18

Peak

1024)
874

FCCCLASS B
734
58.5 FCC CLASS B (RVG)
439 + 2

Frequency (MHz)

1000 4000.6000.8000.  12000.  16000.  20000. 24000,

28000.  32000. 36000, 40000

Site :03CHIL-HY
AVg - Condition : FCC CLASS-B 3m 9170 SHF HORM_150809 HORIZONTAL
Detector + Peak
Project :5D1117
Mode :7

Date: 2016-01-18

FCCCLASS-B

FCC CLASSB (AVG)

:03CH11-HY
:FCC CLASS-B 3m 9170 SHF HORM_150809 VERTICAL

:5D1117
7

12000,  16000. 20000 24000,  28000.  32000.  36000. 40000
Frequency (MHz)

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FR5D1117B

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11n HT40 CH46 5230MHz

Horizontal

Vertical

Peak
Avg.

7Level (dBuVim)

Date: 2016-01-18

FCC CLASS-B

FCC CLASS B (AVG)

[

Site
Condition
Detector
Project
Mode

1000 4000.6000.8000.  12000.

$03CHIL-HY

16000. 20000  24000.  28000.  32000.  36000. 40000
Frequency (MHz)

: FCC CLASS-B 3m 9170 SHF HORM_150809 HORTZONTAL

: Peak
:5D1117
18

JaLevel (@Buvim) Date: 2016.01.18
1024
878
FCC CLASS B
734
585 FC( CLAISSB (AVG)
2
439 1
293
145
1000 4000.6000.8000. 12000 16000 20000 _ 24000 28000 32000. 36000 40000
Frequency (MHz)
Site :03CH11-HY
Condition :FCC CLASS-B 3m 9170 SHF HORM_150809 VERTICAL
Detector :Peak
Project :5D1117
Mode :8

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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v is. FCC RF Test Report Report No. : FR5D1117B

Band 1 5150~5250MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11ac VHT20 CH36 5180MHz

1 Horizontal Vertical
1 Level (dBuVim) Date: 2016-01-18 1 Level (dBuVim) Date: 2016-01-18
1024 1024
87.8] 87.8]
FCC CLASS-B FCCCLASS-B
73] 734
585 FCCCLASS B (AVG) 585 FCC CLASSB(AVG)
2
439 i 439 +
29.3| 203
14.6| 14.6|
Pea k 1000 4000.6000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000

1000 4000.6000.8000.  12000.  16000.  20000.  24000.  28000.  32000.  36000. 40000

Frequency (MHz) Frequency (MHz)
Site :03CHIL-HY Site :03CH11-HY
AVg - Condition : FCC CLASS-B 3m 9170 SHF HORM_150809 HORIZONTAL Condition :FCC CLASS-B 3m 9170 SHF HORM_150809 VERTICAL
Detector + Peak Detector :Peak
Project :5D1117 Project :5D1117
Mode 9 Mode 9

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978 Page Number 1 C35 of C224



SPORTON LAB.

FCC RF Test Report

Report No. : FR5D1117B

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ac VHT20 CH44 5220MHz

Horizontal

Vertical

Peak
Avg.

7Level (dBuVim)

Date: 2016-01-18

FCC CLASS-B

FCC CLASS B (AVG)

[

Site
Condition
Detector
Project
Mode

1000 4000.6000.8000.  12000.  16000.  20000.  24000.  28000. 32000

Frequency (MHz)
$03CHIL-HY
: FCC CLASS-B 3m 9170 SHF HORM_150809 HORTZONTAL
: Peak
:5D1117
:10

36000. 40000

117Level (@Buvim) Date: 2016.01.18
1024
73
FCCCLASS B
734
585 FC( CLAISSB (AVG)
2
439) 1
293
148
1000 4000.6000.8000.  12000. 16000 20000 24000 28000 32000. 36000 40000
Frequency (MHz)
Site :03CH11-HY
Condition :FCC CLASS-B 3m 9170 SHF HORM_150809 VERTICAL
Detector :Peak
Project :5D1117
Mode =10

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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v is. FCC RF Test Report Report No. : FR5D1117B

WIFI Band 1 5150~5250MHz Harmonic @ 3m
ANT 802.11ac VHT20 CH48 5240MHz

1 Horizontal Vertical
4y7Level (@Buvim) Date: 2016-01-18 yy7Level (dBuvim) Date: 2016-01-13
102.4| 1024
87.8 878
FCC CLASS-B FCC CLASS-B
734 734
585 FCC CLASS B (AVG) 585 FCC CLASS B (AVG)
2
43.9 + 439 1
29.3| 29.3|
14.6| 14.6|
Peak 01(!(1(! 4000.6000.8000. 12000. 16000. 20000 24000. 28000. 32000. 36000. 40000 i 1000 4000.6000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz) Frequency (WHz)
Site 1 03CHIL-HY Site +03CHLI-HY
AVg . Condition : FCC CLASS-B 3m 9170 SHF HORM_150809 HORTZONTAL Condition :FCC CLASS5-B 3m 9170 SHF HORM_150809 VERTICAL
Detector :Peak Detector : Peak
Project :5b1117 Project :5D1117
Mode 1 Mode 211

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978 Page Number : C37 of C224



«auanas.  FCC RF Test Report

Report No. : FR5D1117B

Band 1 5150~5250MHz

WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ac VHT40 CH38 5190MHz

1 Horizontal Vertical

11 Level (dBuVim) Date: 2016-01-18 Date: 2016-01-18
1024)

87.8

FCC CLASS-B FCC CLASS-B

734

8.5 FCC CLASS B (AVG) FCC CLASS-B{AVG)
439 1 2 1 2

29.3)
14.6|

Pea k 1000 4000.6000. 8000. 12000. 16000. 20000 24000. 28000. 32000. 36000. 40000

Frequency (MHz)

Site :03CHIL-HY
AVg - Condition : FCC CLASS-B 3m 9170 SHF HORM_150809 HORIZONTAL
Detector + Peak
Project :5D1117
Mode 112

:03CH11-HY
:FCC CLASS-B 3m 9170 SHF HORM_150809 VERTICAL

:5D1117

12000,  16000. 20000 24000,  28000.  32000.  36000. 40000
Frequency (MHz)

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FR5D1117B

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ac VHT40 CH46 5230MHz

Horizontal

Vertical

Peak
Avg.

7Level (dBuVim)

Date: 2016-01-18

FCC CLASS-B

FCC CLASS B (AVG)

[

Site
Condition
Detector
Project
Mode

1000 4000.6000.8000.  12000.

$03CHIL-HY

16000. 20000  24000.  28000.  32000.  36000. 40000
Frequency (MHz)

: FCC CLASS-B 3m 9170 SHF HORM_150809 HORTZONTAL

: Peak
:5D1117
113

117Level (@Buvim) Date: 2016.01.18
1024
73
FCCCLASS B
734
585 FC( CLAISSB (AVG)
2
439) 4
293
148
1000 4000.6000.8000. 12000 16000 20000 _ 24000 28000 32000. 36000 40000
Frequency (MHz)
Site :03CH11-HY
Condition :FCC CLASS-B 3m 9170 SHF HORM_150809 VERTICAL
Detector :Peak
Project :5D1117
Mode 213

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report

Report No. : FR5D1117B

Band 1 5150~5250MHz

WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ac VHT80 CH42 5210MHz

1 Horizontal Vertical

11 Level (dBuVim) Date: 2016-01-18 Date: 2016-01-18
1024)

87.8

FCC CLASS-B FCC CLASS-B

734

8.5 FCC CLASS B (AVG) FCC CLASS-B{AVG)
439 + 3 + 2

29.3)
14.6|

Pea k 1000 4000.6000. 8000. 12000. 16000. 20000 24000. 28000. 32000. 36000. 40000

Frequency (MHz)

Site :03CHIL-HY
AVg - Condition : FCC CLASS-B 3m 9170 SHF HORM_150809 HORIZONTAL
Detector + Peak
Project :5D1117
Mode 114

:03CH11-HY
:FCC CLASS-B 3m 9170 SHF HORM_150809 VERTICAL

:5D1117

12000,  16000. 20000  24000.  28000.  32000.  36000. 40000
Frequency (MHz)

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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v is. FCC RF Test Report Report No. : FR5D1117B

Band 2 - 5250~5350MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11a CH52 5260MHz - L
17Level (@Buvim) Date: 2016.01-14 1q7Level @Buvim) Date: 2016-01-14
1024 1024
878 8738
FCCCLASSB FCCCLASSB
734 731
58.5 58.5
1 1
439 U 439
203 203
14 145
5000 5030 5050, 5070. 5090 5110, 5130 5150 5000 5030 5050 5070 5090. 5110, 5130 5150
Peak Frequency (MHz) Frequency (MH)
Site :03CHIL-HY Site :03CH11-HY
Condition : FCC CLASS-B 3m HORN 9120D-HF HORTZONTAL Condition :FCC CLASS-B 3m HORN 91200-HF VERTICAL
: RBW:1000.000KHz VBW:2000.000KHz SWT:Auto = RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector :Peak
Project :5D1117 Project :5D1117
Mode. 15 Mode :15
447Level (dBuvim) Date: 2016-01-14 447Level (dBuvim) Date: 2016-01-14
1024 1024
873 8738
734 731
58.5) FCC CLASS B (AVG) 585 FCC CLASS B (AVG)
439 439 T
203 203
145 145
'5000 5030 5050, 5070. 5000 5110, 5130 5150 5000 5030 5050 5070 5090. 5110, 5130, 5150
A Frequency (MHz) Frequency (MHz)
vg.
Site :03CHIL-HY Site :03CHLL-HY
Condition : FCCCLASS-B (AV6) 3m HORN 9120D-HF HORIZONTAL Condition 2 FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto : RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak Detector :Peak
Project :5Db1117 Project :5D1117
Mode 115 Mode :15

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978 Page Number : C41 of C224



v is. FCC RF Test Report Report No. : FR5D1117B

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11a CH52 5260MHz - R

1 Horizontal Vertical
4y7Level (@Buvim) Date: 2016-01-14 yy7Level (4Buvim) Date: 2016-01-14
102.4| 1024
87.8 878
FCC CLASS-B FCCCLASS-B
734 734
58.5| 58.5/
N
B O A T i L e e L A e e T R . op A s gt A Al A i
29.3| 29.3|
14.6| 14.6|
0 350 5360. 5380. 5400. 5420. 5440. 5460 @, 350  5360. 5380. 5400. 5420. 5440. 5460
Peak Frequency (MHz) Frequency (MHz)
Site 1 03CHIL-HY Site +03CHLI-HY
Condition : FCC CLASS-B 3m HORN 9120D-HF HORTZONTAL Condition :FCC CLASS-B 3m HORN 9120b-HF VERTICAL
: RBW:1000.000KHz VBW:2000:000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Project :5D1117 Project :5D1117
Mode 115 Mode 215
Jq7Level @Buvim) Date: 2016-01-14 JygLevel @Buvim) Date: 2016-01-14
102.4| 102.4|
7.9 7.3
734 734
585 FCCCLASSB(AVG) 585 FCCCLASS-BIAVG)
L 439
29.3| 29.3|
14.6| 14.6|
5350 5360, 5380. 5400, 5420, 5440, 5450 05350 5360. 5380, 5400, 5420, 5440, 5460
AV Frequency (MHz) Frequency (MHz)
g. Site :03CHIL-HY Site < 03CHLI-HY
Condition : FCC CLASS-B (AVG) 3m HORN 9120D-HF HORIZONTAL Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHZ SWT:Auto : RBW:1000.000KHz VBW:1.000KHZ SWT:Auto
Detector : Peak Detector : Peak
Project :5D1117 Project :5D1117
Mode 115 Mode 215

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978 Page Number 1 C42 of C224



SPORTON LAB. FCC RF

Test Report

Report No. : FR5D1117B

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH60 5300MHz - L

1 Horizontal Vertical
4y7Level (@Buvim) Date: 2016-01-14 yy7Level (dBuvim) Date: 2016-01-13
102.4| 1024
87.8 878
FCC CLASS-B FCCCLASS-B
734 734
58.5| 58.5/
1 1
it WL
9 e \ ity bt i e e 439
29.3| 29.3|
14.6| 14.6|
0 00 5030. 5050. 5070. 5080. 5110, 5130. 51! @, 00 5030. 5050. 5070. 5000. 5110. 5130. 51
Peak Frequency (MHz) Frequency (MHz)
Site 1 03CHIL-HY Site +03CHLI-HY
Condition : FCC CLASS-B 3m HORN 9120D-HF HORTZONTAL Condition :FCC CLASS5-B 3m HORN 91200-HF VERTICAL
: RBW:1000.000KHz VBW:2000:000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Project :5D1117 Project :5D1117
Mode 116 Mode :16
Jq7Level @Buvim) Date: 2016-01-14 JygLevel @Buvim) Date: 20160113
102.4| 102.4|
7.9 7.3
734 734
585 FCCCLASSB(AVG) 585 FCCCLASS-BIAVG)
43,9 439
29.3| 29.3|
14.6| 14.6|
95000 5030, 5050, 5070, 5090 5110, 5130, 51 95500 5030, 5050 5070, 5090. 5110, 30, 51
Avg Frequency (MHz) Frequency (MHz)
" Site :Q3CHIL-HY Site :03CHLI-HY
Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF HORTZONTAL Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHZ SWT:Auto : RBW:1000.000KHz VBW:1.000KHZ SWT:Auto
Detector : Peak Detector = Peak
Project :5D1117 Project :5D1117
Mode 116 Mode :16

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FR5D1117B

WIFI Band 2 5250~5350MHz Band Edge @ 3m
1 Horizontal Vertical
4y7Level (@Buvim) Date: 2016-01-14 yy7Level (4Buvim) Date: 20160114
1024} 102.4
87.8] 87.8
FCCCLASS-B FCCCLASS B
73] 731
58.5 58.5(
M "
e 1 W, A i " ! "
anusampnghoug Mmooty Mol sl s Wi 3.0 btk Ao o a9 o
29.3| 293
14.6| 14.6|
0 350 5360. 5380. 5400. 5420. 5440. 5480 o 350 5360 5380. 5400. 5420. 5440. 5460
Peak Frequency (MHz) Frequency (MHz)
Site $03CHIL-HY Site :03CH11-HY
Condition : FCC CLASS-B 3m HORN 9120D-HF HORTZONTAL Condition :FCC CLASS5-B 3m HORN 91200-HF VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto :RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Project :5D1117 Project :5D1117
Mode 116 Mode =16
1 Level (dBuVim) Date: 2016-01-14 1 Level (dBuV/m) Date: 2016-01-14
102.4| 102.4
87.8 87.8
731 731
58.5 FCCCLASS (AVG) 585 FCC CLASS-B(AVG)
439 4381
293 293
14.6| 14.6|
0 350 5360. 5380. 5400. 5420. 5440, 5460 o, 350 5360. 5380. 5400. 5420. 5440, 5460
AV Frequency (MHz) Frequency (MHz)
g - Site :03CHIL-HY Site :03CH11-HY
Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF HORIZONTAL Condition :FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto : RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak Detector = Peak
Project :5D1117 Project :5D1117
Mode 116 Mode =16

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FR5D1117B

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH64 5320MHz

1 Horizontal Vertical
4y7Level (@Buvim) Date: 2016.01-13 yy7Level (4Buvim) Date: 2016-01-13
102.4| 1024
87.8 878
FCC CLASS-B FCCCLASS-B
734 734
58.5| 58.5/ 1
s sl s Mot ot ot s e ot S o
29.3| 29.3|
14.6| 14.6|
0 350 5360. 5380. 5400. 5420. 5440. 5460 OTM 5360. 5380. 5400. 5420. 5440. 5460
Peak Frequency (MHz) Frequency (MHz)
Site 1 03CHIL-HY Site +03CHLI-HY
Condition : FCC CLASS-B 3m HORN 9120D-HF HORTZONTAL Condition :FCC CLASS5-B 3m HORN 91200-HF VERTICAL
: RBW:1000.000KHz VBW:2000:000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Project :5D1117 Project :5D1117
Mode 17 Mode 17
4y7Level (@Buvim) Date: 2016-01-13 1q7Level (4Buvim) Date: 2016-01-13
102.4| 102.4|
7.9 7.3
734 734
585 FCCCLASS (AVG) 585 FCC CLASS-B(AVG)
43.9 43.9
29.3] 29.3|
14.6] 14.6|
05350 5360, 5380. 5400, 5420, 5440, 5450 05350 5360. 5380, 5400, 5420, 5440, 5460
AV Frequency (MHz) Frequency (MHz)
g. Site :03CHIL-HY Site < 03CHLI-HY
Condition : FCC CLASS-B (AVG) 3m HORN 9120D-HF HORIZONTAL Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHZ SWT:Auto : RBW:1000.000KHz VBW:1.000KHZ SWT:Auto
Detector : Peak Detector = Peak
Project :5D1117 Project :5D1117
Mode 17 Mode 17

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978

Page Number 1 C45 of C224



v is. FCC RF Test Report Report No. : FR5D1117B

Band 2 5250~5350MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11n HT20 CH52 5260MHz - L
17Level (@Buvim) Date: 2016.01-14 1qzLevel (@Buvim) Date: 2016-01-14
1024 1024
878 8738
FCCCLASSB FCCCLASSB
734 731
58.5 58.5
b o /s Mvoehoeaa e ettt ettt Vbl
3 ohsuiineoheyoapdg sty iato vty ol Mot ax ooy
203 203
14 145
5000 5030 5050, 5070. 5090 5110, 5130 5150 5000 5030 5050 5070 5090. 5110, 5130 5150
Peak Frequency (MHz) Frequency (MH)
Site :03CHIL-HY Site :03CH11-HY
Condition : FCC CLASS-B 3m HORN 9120D-HF HORTZONTAL Condition :FCC CLASS-B 3m HORN 91200-HF VERTICAL
: RBW:1000.000KHz VBW:2000.000KHz SWT:Auto = RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector :Peak
Project :5D1117 Project :5D1117
Mode. 18 Mode :18
447Level (dBuvim) Date: 2016-01-14 447Level (dBuvim) Date: 2016-01-14
1024 1024
873 8738
734 731
58.5) FCC CLASS B (AVG) 585 FCC CLASS B (AVG)
439 439
203 203
145 145
'5000 5030 5050, 5070. 5110, 5130 5150 5000 5030 5050 5070 5090, 5110, 5130, 5150
A Frequency (MHz) Frequency (MHz)
vg.
Site :03CHIL-HY Site :03CHLL-HY
Condition : FCCCLASS-B (AV6) 3m HORN 9120D-HF HORIZONTAL Condition 2 FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto : RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak Detector :Peak
Project :5Db1117 Project :5D1117
Mode 118 Mode =18

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
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SPORTON LAB.

FCC RF Test Report Report No. : FR5D1117B

WIFI
ANT

Band 2 5250~5350MHz Band Edge @ 3m
802.11n HT20 CH52 5260MHz - R

1 Horizontal Vertical
4y7Level (@Buvim) Date: 2016-01-14 yy7Level (4Buvim) Date: 2016-01-14
102.4| 1024
87.8 878
FCC CLASS-B FCCCLASS-B
734 734
58.5| 58.5/
1 1
s ooyttt e oyt B T R e e T
29.3| 29.3|
14.6| 14.6|
0 350 5360. 5380. 5400. 5420. 5440. 5460 @, 350 5364 5380. 5400. 5420. 5440. 5460
Peak Frequency (MHz) Frequency (MHz)
Site 1 03CHIL-HY Site +03CHLI-HY
Condition : FCC CLASS-B 3m HORN 9120D-HF HORTZONTAL Condition :FCC CLASS-B 3m HORN 9120b-HF VERTICAL
: RBW:1000.000KHz VBW:2000:000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Project :5D1117 Project :5D1117
Mode 118 Mode 218
Jq7Level @Buvim) Date: 2016-01-14 JygLevel @Buvim) Date: 2016-01-14
102.4| 102.4|
7.9 7.3
734 734
585 FCCCLASSB(AVG) 585 FCCCLASS-BIAVG)
43,9 : 439 4
29.3| 29.3|
14.6| 14.6|
5350 5360, 5380. 5400, 5420, 5440, 5450 05350 5360. 5380, 5400, 5420, 5440, 5460
AV Frequency (MHz) Frequency (MHz)
g. Site :03CHIL-HY Site < 03CHLI-HY
Condition : FCC CLASS-B (AVG) 3m HORN 9120D-HF HORIZONTAL Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHZ SWT:Auto : RBW:1000.000KHz VBW:1.000KHZ SWT:Auto
Detector : Peak Detector : Peak
Project :5D1117 Project :5D1117
Mode 118 Mode 218

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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v is. FCC RF Test Report Report No. : FR5D1117B

WIFI Band 2 5250~5350MHz Band Edge @ 3m
1 Horizontal Vertical
4y7Level (@Buvim) Date: 2016-01-14 yy7Level (dBuvim) Date: 2016-01-14
1024} 102.4
87.8] 87.8
FCCCLASS-B FCCCLASS B
73] 731
58.5 58.5(
1
DA A b ottt 3t Ao At g o
29.3| 293
14.6| 14.6|
0 00 5030. 5050. 5070. 5090. 5110. 5130. 51! o )00 5030. 5050. 5070. 5090. 5110. 5130. 51!
Peak Frequency (MHz) Frequency (MHz)
site $03CHIL-HY site :03CHLL-HY
Condition : FCC CLASS-B 3m HORN 9120D-HF HORTZONTAL Condition :FCC CLASS-B 3m HORN 9120b-HF VERTICAL
: RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector :Peak
Project :501117 Project 501117
Mode 119 Mode 119
Date: 20160144 1qzLevel (@Buvim) Date: 20160114
1024 102.4
78 878
74
731
sS85 FCC CLASS B (AVG)|
585 FCC CLASS-B(AVG)
439
439
203
146 293
00 5030. 5050. 5070. 5090. 5110. 5130. 5150 146
Frequency (Hz)
site £03CHILHY
0,
Condition +FCC CLASS-B (AV6) 3m HORN 9120D-HF HORTZONTAL 00 5030. 5050. 5070. 5090. 5110, 5130, 51
Avg : RBW:1000.000KHz VBW:1.000KHz SWT:Auto Frequency (Hz)
- Detector : Peak Site < 03CHLI-HY
'A’A“’é“' :f;’”" Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
oce + RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector :Peak
Project 501117
Mode 119

SPORTON INTERNATIONAL INC.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR5D1117B

WIFI Band 2 5250~5350MHz Band Edge @ 3m
1 Horizontal Vertical
4y7Level (@Buvim) Date: 2016-01-14 yy7Level (4Buvim) Date: 2016-01-14
102.4| 1024
87.8 878
FCC CLASS-B FCCCLASS-B
734 734
58.5| 58.5/
B
P A A A R A ol st o A R
29.3| 29.3|
14.6| 14.6|
0 350 5360. 5380. 5400. 5420. 5440. 5460 @, 350  5360. 5380. 5400. 5420. 5440. 5460
Peak Frequency (MHz) Frequency (MHz)
Site 1 03CHIL-HY Site +03CHLI-HY
Condition : FCC CLASS-B 3m HORN 9120D-HF HORTZONTAL Condition :FCC CLASS-B 3m HORN 9120b-HF VERTICAL
: RBW:1000.000KHz VBW:2000:000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Project :5D1117 Project :5D1117
Mode 119 Mode 219
1q7Level (@Buvim) Date: 2016-01-14 JyLevel @Buvim) Date: 2016-01-14
102.4| 102.4|
7.8 7.8
734 734
585 FCCCLASSB(AVG) 585 FCCCLASS-BIAVG)
439 7 439
29.3| 29.3|
14.6| 14.6|
5350 5360, 5380, 5400, 5420, 5440, 5460 05350 5360. 5380, 5400, 5420, 5440, 5460
Avg Frequency (MHz) Frequency (MHz)
" Site :03CHIL-HY Site < 03CHLI-HY
Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF HORTZONTAL Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHZ SWT:Auto : RBW:1000.000KHz VBW:1.000KHZ SWT:Auto
Detector : Peak Detector : Peak
Project :5D1117 Project :5D1117
Mode 119 Mode 219

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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v is. FCC RF Test Report Report No. : FR5D1117B

WIFI Band 2 5250~5350MHz Band Edge @ 3m
1 Horizontal Vertical
17Level (@Buvim) Date: 20160114 Date: 2016.01.14
102.4| 102.4
o7 o7
fccciasss
FCC CLASS-B 734
734
1
53
58,5/ W‘M&mm " it D
439 R e o APt W bt
43.9 s by L
p it iy e ol
29.3| 14.6|
14 5350  5360. 5380. 5400. 5440. 5460
Frequency (MH2)
0, Site : 03CH11-HY
350 5360, 5380, 5400. 5420. 5440, 5480 Condition +FCC CLASS-B 3m HORN 9120D-HF VERTICAL
Peak Frequency (MHz) : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Site 1 03CHIL-HY Detector :Peak
Condition : FCC CLASS-B 3m HORN 9120D-HF HORTZONTAL project et
: RBW:1000.000KHz VBW:2000:000KHz SWT:Auto
Detector : Peak
Project :5D1117
Mode 120
1q7Level (@Buvim) Date: 2016-01-14 JyLevel @Buvim) Date: 2016-01-14
102.4| 102.4|
7.8 7.8
734 734
585 FCCCLASS (AVG) 585 FCC CLASS-B(AVG)
439 439
29.3| 29.3|
14.6| 14.6|
5350 5360, 5380, 5400, 5420, 5440, 5460 05350 5360. 5380, 5400, 5420, 5440, 5460
AV Frequency (MHz) Frequency (MHz)
g. Site :03CHIL-HY Site < 03CHLI-HY
Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF HORTZONTAL Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHZ SWT:Auto : RBW:1000.000KHz VBW:1.000KHZ SWT:Auto
Detector : Peak Detector : Peak
Project :5D1117 Project :5D1117
Mode 120 Mode 120

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
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v is. FCC RF Test Report Report No. : FR5D1117B

Band 2 5250~5350MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11n HT40 CH54 5270MHz - L
17Level (@Buvim) Date: 2016.01-14 1qzLevel (@Buvim) Date: 2016-01-14
1024 1024
878 8738
FCCCLASSB FCCCLASSB
734 731
58.5 58.5
3.t st sl oo bt sl AR oo e AP A o
203 203
14 145
5000 5030 5050, 5070. 5090 5110, 5130 5150 5000 5030 5050 5070 5090. 5110, 5130 5150
Peak Frequency (MHz) Frequency (MHz)
Site :03CHIL-HY Site :03CH11-HY
Condition : FCC CLASS-B 3m HORN 9120D-HF HORTZONTAL Condition :FCC CLASS-B 3m HORN 91200-HF VERTICAL
: RBW:1000.000KHz VBW:2000.000KHz SWT:Auto = RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector :Peak
Project :5D1117 Project :5D1117
Mode. 2 Mode 221
447Level (dBuvim) Date: 2016-01-14 447Level (dBuvim) Date: 2016-01-14
1024 1024
873 8738
734 731
58.5) FCC CLASS B (AVG) 585 FCC CLASS B (AVG)
439 T 439
203 203
145 145
'5000 5030 5050, 5070. 5110, 5130 5150 5000 5030 5050 5070 5090, 5110, 5130, 5150
A Frequency (MHz) Frequency (MHz)
vg.
Site :03CHIL-HY Site :03CHLL-HY
Condition : FCCCLASS-B (AV6) 3m HORN 9120D-HF HORIZONTAL Condition 2 FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto : RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector : Peak Detector :Peak
Project :5Db1117 Project :5D1117
Mode 221 Mode =21

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
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«auanas.  FCC RF Test Report

Report No. : FR5D1117B

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT40 CH54 5270MHz - R

Horizontal

Vertical

7Level (dBuVim)

Date: 2016-01-14

FCCCLASS-B

o

P doobe A bt

JaLevel (@Buvim) Date: 20160114
102.4)
87.8
FCCCLASS-B
734
585

a3 gy b ot pn e o e i

29.3| 29.3|
14.6| 14.6|
0 350 5360. 5380. 5400. 5420. 5440. 5460 @, 350  5360. 5380. 5400. 5420. 5440. 5460
Peak Frequency (MHz) Frequency (MHz)
Site 1 03CHIL-HY Site +03CHLI-HY
Condition : FCC CLASS-B 3m HORN 9120D-HF HORTZONTAL Condition :FCC CLASS5-B 3m HORN 91200-HF VERTICAL
: RBW:1000.000KHz VBW:2000:000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Project :5D1117 Project :5D1117
Mode 121 Mode :21
1q7Level (@Buvim) Date: 2016-01-14 JygLevel @Buvim) Date: 2016-01-14
102.4| 102.4|
7.8 7.8
734 734
585 FCCCLASSB(AVG) 585 FCCCLASS-BIAVG)
439 T 439+
29.3| 29.3|
14.6| 14.6|
5350 5360, 5380, 5400, 5420, 5440, 5460 05350 5360. 5380, 5400, 5420, 5440, 5460
Avg Frequency (MHz) Frequency (MHz)
" Site :Q3CHIL-HY Site :03CHLI-HY
Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF HORTZONTAL Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:2.000KHz SWT:Auto : RBW:1000.000KHz VBW:3.000KHZ SWT:Auto
Detector : Peak Detector = Peak
Project :5D1117 Project :5D1117
Mode 121 Mode :21

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FR5D1117B

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

802.11n HT40 CH62 5310MHz - L

ANT

1 Horizontal Vertical

4y7Level (@Buvim) Date: 2016-01-20 yy7Level (dBuvim) Date: 2016.01-20
102.4| 1024

87.8 878

FCC CLASS-B FCCCLASS-B

734 734

585 FCC CLASS B (AVG) 585

1 1

43.9f, 43.9

29.3| 29.3|

14.6| 14.6|

0 00 5030. 5050. 5070. 5080. 5110, 5130. 51! @, 00 5030. 5050. 5070. 5000. 5110. 5130. 51
Peak Frequency (MHz) Frequency (MHz)
Site 103CHIL-HY Site :03CHLL-HY
Condition : FCC CLASS-B 3m HORN 91200-HF HORTZONTAL Condition :FCC CLASS-B 3m HORN 91200-HF VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector : Peak Detector :Peak
Project :5D1117 Project :5D1117
Mode 122 Mode 122
Setting 120 Setting 220

4y7kevel (@Buvim) Date: 2016-01-20 1q7Level (4Buvim) Date; 2016-01-20
102.4| 102.4|

7.9 7.3

734 734

585 FCCCLASS (AVG) 585 FCCCLASS-BIAVG)
43,9 439 1

29.3| 29.3|

14.6| 14.6|

95000 5030, 5050, 5070, 5090 5110, 5130, 51 95500 5030, 5050 5070, 5090. 5110, 5130. 51
Avg Frequency (MHz) Frequency (MHz)
" Site +03CHIL-HY Site : 03CHLL-HY
Condition : FCC CLASS-B (AVG) 3m HORN 9120D-HF HORIZONTAL Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:3.000KHZ SWT:Auto : RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Detector : Peak Detector = Peak

Project :5D1117 Project :5D1117

Mode. 122 Mode 122

Setting :20 Setting 120

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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v is. FCC RF Test Report Report No. : FR5D1117B

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11n HT40 CH62 5310MHz - R

1 Horizontal Vertical
4y7Level (@Buvim) Date: 20160120 yy7Level (4Buvim) Date: 2016-01-20
102.4| 1024
87.8 878
FCC CLASS-B FCCCLASS-B
734 734
M 1
585 FCC CLASS B (AVG) 585 WWM
TR PP T
439 439 A il s il
29.3| 29.3|
14.6| 14.6|
0 350 5360. 5380. 5400. 5420. 5440. 5460 @, 350  5360. 5380. 5400. 5420. 5440. 5460
Peak Frequency (MHz) Frequency (MHz)
Site 1 03CHIL-HY Site +03CHLI-HY
Condition : FCC CLASS-B 3m HORN 9120D-HF HORTZONTAL Condition :FCC CLASS-B 3m HORN 91200-HF VERTICAL
: RBW:1000.000KHz VBW:2000:000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Project :5D1117 Project :5D1117
Mode 122 Mode 122
Setting 120 Setting 220
4y7Level (@Buvim) Date: 2016-01-20 1q7Level (4Buvim) Date: 2016-01-20
102.4| 102.4|
7.8 7.8
734 734
585 FCCCLASS (AVG) 585 FCCCLASS-BIAVG)
439 439
29.3] 29.3|
14.6] 14.6|
05350 5360, 5380, 5400, 5420, 5440, 5460 05350 5360. 5380, 5400, 5420, 5440, 5460
AV Frequency (MHz) Frequency (MHz)
g. Site :03CHIL-HY Site < 03CHLI-HY
Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF HORTZONTAL Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:2.000KHz SWT:Auto : RBW:1000.000KHz VBW:3.000KHZ SWT:Auto
Detector : Peak Detector = Peak
Project :5D1117 Project :5D1117
Mode 122 Mode 122
Setting :20 Setting 120

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number : C54 of C224



v is. FCC RF Test Report Report No. : FR5D1117B

Band 2 5250~5350MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11ac VHT20 CH52 5260MHz - L
17Level (@Buvim) Date: 2016.01-14 1qzLevel (@Buvim) Date: 2016-01-14
1024 1024
878 8738
FCCCLASSB FCCCLASSB
734 731
58.5 58.5
1 1
LT R L T e A e e a3 9l gt st bt fopan i
203 203
14 145
5000 5030 5050, 5070. 5090 5110, 5130 5150 5000 5030 5050 5070 5090. 5110, 5130 5150
Peak Frequency (MHz) Frequency (MH)
Site :03CHIL-HY Site :03CH11-HY
Condition : FCC CLASS-B 3m HORN 9120D-HF HORTZONTAL Condition :FCC CLASS-B 3m HORN 91200-HF VERTICAL
: RBW:1000.000KHz VBW:2000.000KHz SWT:Auto = RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector :Peak
Project :5D1117 Project :5D1117
Mode. i23 Mode 123
447Level (dBuvim) Date: 2016-01-14 447Level (dBuvim) Date: 2016-01-14
1024 1024
873 8738
734 731
58.5) FCC CLASS B (AVG) 585 FCC CLASS B (AVG)
439 439 T
203 203
145 145
'5000 5030 5050, 5070. 5000 5110, 5130 5150 5000 5030 5050 5070 5090, 5110, 5130, 5150
A Frequency (MHz) Frequency (MHz)
vg.
Site :03CHIL-HY Site :03CHLL-HY
Condition : FCCCLASS-B (AV6) 3m HORN 9120D-HF HORIZONTAL Condition 2 FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto : RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak Detector :Peak
Project :5Db1117 Project :5D1117
Mode 123 Mode 123

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
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SPORTON LAB.

FCC RF Test Report

Report No. : FR5D1117B

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH52 5260MHz - R

Horizontal

Vertical

7Level (dBuVim)

Date: 2016-01-14

1 1 Level (dBuV/m) Date: 2016-01-14
102.4) 102.4)
87.8 87.8
FCCCLASS-B FCCCLASS-B
734 734
58.5/ 58.5
B e U R A e A A A . Ol s s
29.3) 29.3]
14.6 14.6|
350 5360, 5380. 5400. 5420. 5440. 5460 95350 5360 5380. 5400. 5420. 5440. 5460
Peak Frequency (MHz) Frequency (MHz)
Site +03CHIL-HY Site :03CHLI-HY
Condition : FCCCLASS-B 3m HORN 9120D-HF HORTZONTAL Condition :FCC CLASS-B 3m HORN 91200-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto = RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector + Peak Detector :Peak
Project :5b1117 Project =5D1117
Mode 123 Mode =23
197Level (aBuvim) Date: 2016-01-14 1q7Level [dBuvim) Date: 2016-01-14
102.4} 1024/
87.8) 7.8
734 734
585 FCCCLASSB (AVG] 585 FCCCLASSB (AVG)
43.9) 43.9) 7
29.3) 293
14.6) 14.6|
5350 5360, 5380. 5400. 5420. 5440. 5460 5350 5360, 5380. 5400. 5420. 5440, 5460
AV Frequency (MHz) Frequency (MHz)
g " Site + 03CHIL-HY Site 2 03CHLI-HY
Condition :FCC CLASS-B (AVE) 3m HORN 9120D-HF HORTZONTAL Condition :FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1.000KHZ SWT:Auto : RBW:1000.000KHz VBW:1.000KHZ SWT:Auto
Detector : Peak Detector : Peak
Project :5D1117 Project =5D1117
Mode 123 Mode 123

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report

Report No. : FR5D1117B

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH60 5300MHz - L

Horizontal

Vertical

7Level (dBuVim)

Date: 2016-01-14

FCCCLASS-B

e A e R R

Ja7Level (@Buvim) Date: 20160114
102.4)
87.8
FCCCLASS-B
734
585

29.3| 29.3|
14.6| 14.6|
0 00 5030. 5050. 5070. 5080. 5110, 5130. 51! @, 00 5030. 5050. 5070. 5000. 5110. 30. 51
Peak Frequency (MHz) Frequency (MHz)
Site 1 03CHIL-HY Site +03CHLI-HY
Condition : FCC CLASS-B 3m HORN 9120D-HF HORTZONTAL Condition :FCC CLASS5-B 3m HORN 91200-HF VERTICAL
: RBW:1000.000KHz VBW:2000:000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Project :5D1117 Project :5D1117
Mode 124 Mode 24
1q7Level (@Buvim) Date: 2016-01-14 JygLevel @Buvim) Date: 20160114
102.4| 102.4|
7.8 7.8
734 734
585 FCCCLASSB(AVG) 585 FCCCLASS-BIAVG)
439 : 439 5
29.3| 29.3|
14.6| 14.6|
95000 5030, 5050, 5070, 5090. 5110, 5130, 51 95500 5030. 5050. 5070, 5090. 5110, 5130, 51
AV Frequency (MHz) Frequency (MHz)
g. Site :03CHIL-HY Site < 03CHLI-HY
Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF HORTZONTAL Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHZ SWT:Auto : RBW:1000.000KHz VBW:1.000KHZ SWT:Auto
Detector : Peak Detector = Peak
Project :5D1117 Project :5D1117
Mode 124 Mode 24

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FR5D1117B

WIFI Band 2 5250~5350MHz Band Edge @ 3m
1 Horizontal Vertical
4y7Level (@Buvim) Date: 2016-01-14 yy7Level (4Buvim) Date: 2016-01-14
102.4| 1024
87.8 878
FCC CLASS-B FCCCLASS-B
734 734
58.5| 58.5/
4
N RN
axgply i ! vtwl' g m”‘lvnh” N MW‘F |VJN s rmw 'A’\NL? 'IM ol by N ety (A CME L e #WW’MMWW’VWMWWW WP’WMWW‘*WWMM”WV
29.3| 29.3|
14.6| 14.6|
0 350 5360. 5380. 5400. 5420. 5440. 5460 @, 350  5360. 5380. 5400. 5420. 5440. 5460
Peak Frequency (MHz) Frequency (MHz)
Site 1 03CHIL-HY Site +03CHLI-HY
Condition : FCC CLASS-B 3m HORN 9120D-HF HORTZONTAL Condition :FCC CLASS5-B 3m HORN 91200-HF VERTICAL
: RBW:1000.000KHz VBW:2000:000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Project :5D1117 Project :5D1117
Mode 124 Mode 24
1q7Level (@Buvim) Date: 2016-01-14 JyLevel @Buvim) Date: 2016-01-14
102.4| 102.4|
7.8 7.8
734 734
585 FCCCLASSB(AVG) 585 FCCCLASS-BIAVG)
39— 4381
29.3| 29.3|
14.6| 14.6|
5350 5360, 5380, 5400, 5420, 5440, 5460 05350 5360. 5380, 5400, 5420, 5440, 5460
AV Frequency (MHz) Frequency (MHz)
g. Site :03CHIL-HY Site < 03CHLI-HY
Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF HORTZONTAL Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHZ SWT:Auto : RBW:1000.000KHz VBW:1.000KHZ SWT:Auto
Detector : Peak Detector = Peak
Project :5D1117 Project :5D1117
Mode 124 Mode 24

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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v is. FCC RF Test Report Report No. : FR5D1117B

WIFI Band 2 5250~5350MHz Band Edge @ 3m
1 Horizontal Vertical
4y7Level (@Buvim) Date: 2016-01-14 yy7Level (4Buvim) Date: 2016-01-14
1024} 102.4
87.8] 87.8
FCCCLASS-B FCCCLASS B
73] 731
58.5(1 58.5
29.3| 29.3|
14.6| 14.6|
0 350 5360. 5380. 5400. 5420. 5440. 5480 o 350 5360 5380. 5400. 5420. 5440. 5460
Peak Frequency (MHz) Frequency (MHz)
Site $03CHIL-HY Site :03CH11-HY
Condition : FCC CLASS-B 3m HORN 9120D-HF HORTZONTAL Condition :FCC CLASS5-B 3m HORN 91200-HF VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto :RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Project :5D1117 Project :5D1117
Mode 125 Mode 125
1 Level (dBuVim) Date: 2016-01-14 1 Level (dBuV/m) Date: 2016-01-14
102.4| 102.4
87.8 7.8
731 731
585 FCCCLASSB(AVG) 585 FCCCLASS-BIAVG)
43.9 43.9
293 293
14.6| 14.6|
o 350 5360. 5380. 5400. 5420. 5440. 5460 o, 350 5360. 5380. 5400. 5420. 5440. 5460
Avg Frequency (MHz) Frequency (MHz)
- Site :03CHIL-HY Site :03CH11-HY
Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF HORIZONTAL Condition :FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto : RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak Detector = Peak
Project :5D1117 Project :5D1117
Mode 125 Mode 125

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number 1 C59 of C224



v is. FCC RF Test Report Report No. : FR5D1117B

Band 2 5250~5350MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11ac VHT40 CH54 5270MHz - L
17Level (@Buvim) Date: 2016.01-14 1q7Level @Buvim) Date: 2016-01-14
1024 1024
878 8738
FCCCLASSB FCCCLASSB
734 731
58.5 58.5
1
439 asgmwuyl,\m« iMoo ogfbar g iy TIPS RIS Ca
203 203
14 145
5000 5030 5050, 5070. 5090 5110, 5130 5150 5000 5030 5050 5070 5090. 5110, 5130, 5150
Peak Frequency (MHz) Frequency (MH)
Site :03CHIL-HY Site :03CH11-HY
Condition : FCC CLASS-B 3m HORN 9120D-HF HORTZONTAL Condition :FCC CLASS-B 3m HORN 91200-HF VERTICAL
: RBW:1000.000KHz VBW:2000.000KHz SWT:Auto = RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector :Peak
Project :5D1117 Project :5D1117
Mode. 126 Mode 126
447Level (dBuvim) Date: 2016-01-14 447Level (dBuvim) Date: 2016-01-14
1024 1024
873 8738
734 731
58.5) FCC CLASS B (AVG) 585 FCC CLASS B (AVG)
439 1 439 1
203 203
145 145
'5000 5030 5050, 5070. 5110, 5130 5150 5000 5030 5050 5070 5090, 5110, 5130, 5150
A Frequency (MHz) Frequency (MHz)
vg.
Site :03CHIL-HY Site :03CHLL-HY
Condition : FCCCLASS-B (AV6) 3m HORN 9120D-HF HORIZONTAL Condition 2 FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto : RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector : Peak Detector :Peak
Project :5Db1117 Project :5D1117
Mode 126 Mode 126

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978 Page Number : C60 of C224



SPORTON LAB.

FCC RF Test Report Report No. : FR5D1117B

WIFI
ANT

Band 2 5250~5350MHz Band Edge @ 3m

802.11ac VHT40 CH54 5270MHz - R

1 Horizontal Vertical
4y7Level (@Buvim) Date: 2016-01-14 yy7Level (4Buvim) Date: 2016-01-14
1024} 102.4
87.8] 87.8
FCCCLASS-B FCCCLASS B
73] 731
58.5 58.5(
P
ool ol A Wit
N L T T L e e PR o oAt b g o
29.3| 293
14.6| 14.6|
0 350 5360. 5380. 5400. 5420. 5440. 5480 o 350 5360 5380. 5400. 5420. 5440. 5460
Peak Frequency (MHz) Frequency (MHz)
Site 1 03CHIL-HY Site +03CHLI-HY
Condition : FCC CLASS-B 3m HORN 9120D-HF HORTZONTAL Condition :FCC CLASS5-B 3m HORN 91200-HF VERTICAL
: RBW:1000.000KHz VBW:2000:000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Project :5D1117 Project :5D1117
Mode 126 Mode 126
1q7Level (@Buvim) Date: 2016-01-14 JyLevel @Buvim) Date: 2016-01-14
102.4| 102.4
7.8 7.8
731 731
585 FCCCLASS (AVG) 585 FCC CLASS-B(AVG)
439 1 439
293 293
14.6| 14.6|
5350 5360, 5380, 5400, 5420, 5440, 5460 05350 5360. 5380, 5400, 5420, 5440, 5460
AV Frequency (MHz) Frequency (MHz)
g. Site :03CHIL-HY Site < 03CHLI-HY
Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF HORTZONTAL Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:2.000KHz SWT:Auto : RBW:1000.000KHz VBW:3.000KHZ SWT:Auto
Detector : Peak Detector = Peak
Project :5D1117 Project :5D1117
Mode 126 Mode 126

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978

Page Number : C61 of C224



v is. FCC RF Test Report Report No. : FR5D1117B

WIFI Band 2 5250~5350MHz Band Edge @ 3m
1 Horizontal Vertical

4y7Level (@Buvim) Date: 2016-01-14 yy7Level (dBuvim) Date: 2016-01-14

102.4| 1024

87.8 878
FCC CLASS-B FCCCLASS-B

734 734

58.5| 58.5/

B
439t N e AR Pl B A L P L T L S SR
29.3| 29.3|
14.6| 14.6|

0 00 5030. 5050. 5070. 5080. 5110, 5130. 51! @, 00 5030. 5050. 5070. 5000. 5110. 5130. 51
Peak Frequency (MHz) Frequency (MHz)
Site 1 03CHIL-HY Site +03CHLI-HY
Condition : FCC CLASS-B 3m HORN 9120D-HF HORTZONTAL Condition :FCC CLASS-B 3m HORN 9120b-HF VERTICAL
: RBW:1000.000KHz VBW:2000:000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Project :5D1117 Project :5D1117
Mode 27 Mode 27
Power :23 Power 23
Date: 20160144 Jq7Level @Buvim) Date: 20160114
1024 102.4|
78 878
74
734
sS85 FCC CLASS B (AVG)|
585 FCC CLASS-B(AVG)
439
439
293 I
14,5/ 29.3|
00 5030. 5050. 5070. 5090. 5110. 5130. 5150 148
Frequency (M)
site : 03CHIL-HY
0,
Condition +FCC CLASS-B (AV6) 3m HORN 9120D-HF HORTZONTAL 00 5030. 5050. 5070. 5090 5110, 5130. 51
Avg : RBW:1000.000KHz VBW:3.000KHz SWT:Auto Frequency (1Hz)
- Detector :Peak Site : 03CHLL-HY
'A’A"jéi" :g‘;”" Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
Power 23 : RBW:1000.000KHz VBW:3.000KHZ SWT:Auto
Detector : Peak
Project :5D1117
Mode 27
Power 23

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number : C62 of C224



v is. FCC RF Test Report Report No. : FR5D1117B

WIFI Band 2 5250~5350MHz Band Edge @ 3m
1 Horizontal Vertical
4y7Level (@Buvim) Date: 2016-01-14 yy7Level (4Buvim) Date: 20160114
1024} 102.4
87.8] 87.8
FCCCLASS-B FCCCLASS B
73] 731
B
5851 585
39 % Mottt W ey Al g 439 %MWWWWWWWMMW
29.3| 293
14.6| 14.6|
0 350 5360. 5380. 5400. 5420. 5440. 5480 oﬁﬂ 5360. 5380. 5400. 5420. 5440. 5460
Peak Frequency (MHz) Frequency (MHz)
Site 1 03CHIL-HY Site +03CHLI-HY
Condition : FCC CLASS-B 3m HORN 9120D-HF HORTZONTAL Condition :FCC CLASS-B 3m HORN 9120b-HF VERTICAL
: RBW:1000.000KHz VBW:2000:000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Project :5D1117 Project :5D1117
Mode 27 Mode 27
Power :23 Power :23
1q7Level (@Buvim) Date: 2016-01-14 JyLevel @Buvim) Date: 2016-01-14
102.4| 102.4
7.8 7.8
731 731
585 FCCCLASS (AVG) 585 FCC CLASS-B(AVG)
439 439
29.3] 29.3|
14.6] 14.6|
05350 5360, 5380, 5400, 5420, 5440, 5460 05350 5360. 5380, 5400, 5420, 5440, 5460
Avg Frequency (MHz) Frequency (MHz)
" Site :03CHIL-HY Site < 03CHLI-HY
Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF HORTZONTAL Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:2.000KHz SWT:Auto : RBW:1000.000KHz VBW:3.000KHZ SWT:Auto
Detector : Peak Detector :Peak
Project :5D1117 Project :5D1117
Mode 27 Mode 27
Power i23 Power 23

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number : C63 of C224



v is. FCC RF Test Report Report No. : FR5D1117B

Band 2 5250~5350MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11ac VHT80 CH58 5290MHz - L
17Level (@Buvim) Date: 2016-01-20 1qzLevel (@Buvim) Date: 2016-01-20
1024 1024
878 8738
FCCCLASSB FCCCLASSB
734 731
58.5 58.5
1 1
B L L L T e L U S et axsy gzt ooty Mpodbol drsiandd g
203 203
14 145
5000 5030 5050, 5070. 5090 5110, 5130 5150 5000 5030 5050 5070 5090. 5110, 5130 5150
Peak Frequency (MHz) Frequency (WHz)
Site :03CHIL-HY Site :03CH11-HY
Condition : FCC CLASS-B 3m HORN 9120D-HF HORTZONTAL Condition :FCC CLASS-B 3m HORN 91200-HF VERTICAL
: RBW:1000.000KHz VBW:2000.000KHz SWT:Auto = RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector :Peak
Project :5D1117 Project :5D1117
Mode. :28 Mode 128
Power 118 Power =18
447Level (dBuvim) Date: 2016-01-20 447Level (dBuvim) Date: 2016-01-20
1024 1024
873 8738
734 731
58.5) FCC CLASS B (AVG) 585 FCC CLASS B (AVG)
439 439 T
203 203
145 145
'5000 5030 5050, 5070. 5110, 5130 5150 5000 5030 5050 5070 5090 5110, 5130, 5150
A Frequency (MHz) Frequency (MHz)
vg.
Site :03CHIL-HY Site :03CHLL-HY
Condition : FCCCLASS-B (AV6) 3m HORN 9120D-HF HORIZONTAL Condition 2 FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:10.000KHz SWT:Auto : RBW:1000.000KHz VBW:10.000KHz SWT: Auto
Detector : Peak Detector :Peak
Project :5Db1117 Project :5D1117
Mode 128 Mode =28
Power 118 Power =18

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978 Page Number : C64 of C224



v is. FCC RF Test Report Report No. : FR5D1117B

WIFI Band 2 5250~5350MHz Band Edge @ 3m
1 Horizontal Vertical
4y7Level (@Buvim) Date: 20160120 yy7Level (4Buvim) Date: 2016-01-20
102.4| 1024
87.8 878
FCC CLASS-B FCCCLASS-B
734 734
585 5851
9 9 WMWMWMWWWWWWWWWWW
29.3| 29.3|
14.6| 14.6|
0 350 5360. 5380. 5400. 5420. 5440. 5460 @, 350  5360. 5380. 5400. 5420. 5440. 5460
Peak Frequency (MHz) Frequency (MHz)
Site 1 03CHIL-HY Site +03CHLI-HY
Condition : FCC CLASS-B 3m HORN 9120D-HF HORTZONTAL Condition :FCC CLASS5-B 3m HORN 91200-HF VERTICAL
: RBW:1000.000KHz VBW:2000:000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Project :5D1117 Project :5D1117
Mode 128 Mode :28
Power 218 Power =18
4y7Level (@Buvim) Date: 2016-01-20 1q7Level (4Buvim) Date: 2016-01-20
102.4| 102.4|
7.8 7.8
734 734
585 FCCCLASSB(AVG) 585 FCCCLASS-BIAVG)
P
43.9) 43.9
29.3| 29.3|
14.6| 14.6|
5350 5360, 5380, 5400, 5420, 5440, 5460 05350 5360. 5380, 5400, 5420, 5440, 5460
Avg Frequency (MHz) Frequency (MHz)
" Site :03CHIL-HY Site < 03CHLI-HY
Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF HORTZONTAL Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:10.000KHz SWT:Auto : RBW:1000.000KHz VBW:10 000KHz SWT:Auto
Detector : Peak Detector = Peak
Project :5D1117 Project :5D1117
Mode 128 Mode :28
Power 118 Power 218

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978 Page Number 1 C65 of C224



«auanas.  FCC RF Test Report

Report No. : FR5D1117B

Band 2 - 5250~5350MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11a CH52 5260MHz

Horizontal

Vertical

Peak
Avg.

Level (dBuVim)

Date: 2016.-01-18

FCCCLASS-B

FCC CLASSB (AVG)

1000 4000.6000.8000.  12000.  16000.  20000.  24000.  28000.  32000.  36000. 40000

Site

Condition
Detector
Project

Mode

Frequency (MHz)
:03CHIL-HY
: FCC CLASS-B 3m 9170 SHF HORM_150809 HORIZONTAL
: Peak
:5D1117
115

12000, 16000 20000 24000 28000. 32000  36000. 400(
Frequency (MH2)

+ FCC CLASS-B 3m 9170 SHF HORM_150809 VERTICAL

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RF Test Report

Report No. : FR5D1117B

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11a CH60 5300MHz

Horizontal

Vertical

Peak
Avg.

7Level (dBuVim)

Date: 2016-01-18

FCC CLASS-B

FCC CLASS B (AVG)

[

Site
Condition
Detector
Project
Mode

1000 4000.6000.8000.  12000.  16000.  20000.  24000. 28000,

32000,  36000. 40000

Frequency (MHz)
$03CHIL-HY
: FCC CLASS-B 3m 9170 SHF HORM_150809 HORTZONTAL
: Peak
:5D1117
116

117Level (@Buvim) Date: 2016.01.18
1024
73
FCCCLASS B
734
585 FC( CLAISSB (AVG)
439) 1
293
148
1000 4000.6000.8000. 12000 16000 20000 _ 24000 28000 32000. 36000 40000
Frequency (MHz)
Site :03CH11-HY
Condition :FCC CLASS-B 3m 9170 SHF HORM_150809 VERTICAL
Detector :Peak
Project :5D1117
Mode 116

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FR5D1117B

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11a CH64 5320MHz

Horizontal

Vertical

Peak
Avg.

7Level (dBuVim)

Date: 2016-01-18

FCC CLASS-B

FCC CLASS B (AVG)

[

Site
Condition
Detector
Project
Mode

1000 4000.6000.8000.  12000.  16000.  20000.  24000. 28000,

32000,  36000. 40000

Frequency (MHz)
$03CHIL-HY
: FCC CLASS-B 3m 9170 SHF HORM_150809 HORTZONTAL
: Peak
:5D1117
217

117Level (@Buvim) Date: 2016.01.18
1024
73
FCCCLASS B
734
585 FC( CLAISSB (AVG)
E)
439) 1
293
148
1000 4000.6000.8000. 12000 16000 20000 _ 24000 28000 32000. 36000 40000
Frequency (MHz)
Site :03CH11-HY
Condition :FCC CLASS-B 3m 9170 SHF HORM_150809 VERTICAL
Detector :Peak
Project :5D1117
Mode 17

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report

Report No. : FR5D1117B

Band 2 5250~5350MHz

WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11n HT20 CH52 5260MHz

1 Horizontal

Vertical

Level (dBuVim)

Date: 2016.-01-18

Peak

1024
87.8
FCCCLASS-B
734
58.5 FCC CLASS B (AVG)
2
439 T

Frequency (MHz)

1000 4000.6000.8000.  12000.  16000.  20000. 24000

28000.  32000. 36000, 40000

Site :03CHIL-HY
AVg - Condition : FCC CLASS-B 3m 9170 SHF HORM_150809 HORIZONTAL
Detector + Peak
Project :5D1117
Mode 118

Date: 2016-01-18

FCCCLASS-B

FCC CLASSB (AVG)

:03CH11-HY
:FCC CLASS-B 3m 9170 SHF HORM_150809 VERTICAL

:5D1117

12000,  16000. 20000 24000,  28000.  32000.  36000. 40000
Frequency (MHz)

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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v is. FCC RF Test Report Report No. : FR5D1117B

WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11n HT20 CH60 5300MHz

4y7Level (@Buvim) Date: 2016-01-18 yy7Level (dBuvim) Date: 2016-01-13
102.4| 1024
87.8 878
FCC CLASS-B FCC CLASS-B
734 734
585 FCC CLASSB (AVG) 585 FCC CLASSB (AVG)
2 2
43.9 T 439 +
29.3| 29.3|
14.6| 14.6|
Peak 01(!(1(! 4000.6000.8000. 12000. 16000. 20000 24000. 28000. 32000. 36000. 40000 i 1000 4000.6000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz) Frequency (WHz)
Site 103CHIL-HY Site :03CHLL-HY
Avg . Condition : FCC CLASS-B 3m 9170 SHF HORM_150809 HORTZONTAL Condition :FCC CLASS-B 3m 9170 SHF HORM_150809 VERTICAL
Detector : Peak Detector :Peak
Project :5D1117 Project :5D1117
Mode 119 Mode 219
Over Limit ReadAntenna Cable Preamp AfPos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m  dB dBuV/m dBW dB/m  dB B cm  deg MHz dBuV/m  dB dBuV/m dBWV  dB/m  dB a8 cn  deg
1 10600.00 39.96 -34.04 74.00 54.10 40.86 13.20 67.40 100 © Peak 1 10600.00 41.04 -32.96 74.00 55.18 40.06 13.20 67.40 100 0 Peak
2 15900.60 47.26 -26.74 74.00 58.49 37.51 16.58 65.32 100 0 Peak 2 15900.00 48.35 -25.65 74.00 59.58 37.51 16.58 65.32 100 0 Peak

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number : C70 of C224



v is. FCC RF Test Report Report No. : FR5D1117B

WIFI Band 2 5250~5350MHz Harmonic @ 3m
ANT 802.11n HT20 CH64 5320MHz

1 Horizontal Vertical
4y7Level (@Buvim) Date: 2016-01-18 yy7Level (dBuvim) Date: 20160118
102.4| 1024
87.8 878
FCC CLASS-B FCC CLASS-B
734 734
585 FCC CLASS B (AVG) 585 FCC CLASS B (AVG)
2
439 + 439 T
29.3| 29.3|
14.6| 14.6|
Peak 01(!(1(! 4000.6000.8000. 12000. 16000. 20000 24000. 28000. 32000. 36000. 40000 i 1000 4000.6000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz) Frequency (WHz)
Site 1 03CHIL-HY Site +03CHLI-HY
AVg . Condition : FCC CLASS-B 3m 9170 SHF HORM_150809 HORTZONTAL Condition :FCC CLASS5-B 3m 9170 SHF HORM_150809 VERTICAL
Detector :Peak Detector : Peak
Project :5b1117 Project :5D1117
Mode 120 Mode 220

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978 Page Number : C71 of C224



«auanas.  FCC RF Test Report

Report No. : FR5D1117B

Band 2 5250~5350MHz

WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11n HT40 CH54 5270MHz

1 Horizontal

Vertical

Level (dBuVim)

Date: 2016.-01-18

Peak

1024
87.8
FCCCLASS-B
734
58.5 FCC CLASS B (AVG)
2
439 +

Frequency (MHz)

1000 4000.6000.8000.  12000.  16000.  20000. 24000,

28000.  32000. 36000, 40000

Site :03CHIL-HY
AVg - Condition : FCC CLASS-B 3m 9170 SHF HORM_150809 HORIZONTAL
Detector + Peak
Project :5D1117
Mode 121

Date: 2016-01-18

FCCCLASS-B

FCC CLASSB (AVG)

:03CH11-HY
:FCC CLASS-B 3m 9170 SHF HORM_150809 VERTICAL

:5D1117

12000,  16000. 20000  24000.  28000.  32000.  36000. 40000
Frequency (MHz)

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FR5D1117B

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11n HT40 CH62 5310MHz

Horizontal

Vertical

Peak
Avg.

7Level (dBuVim)

Date: 2016-01-18

FCC CLASS-B

FCC CLASS B (AVG)

[

Site
Condition
Detector
Project
Mode

1000 4000.6000.8000.  12000.

$03CHIL-HY

16000. 20000  24000.  28000.  32000.  36000. 40000
Frequency (MHz)

: FCC CLASS-B 3m 9170 SHF HORM_150809 HORTZONTAL

: Peak
:5D1117
122

117Level (@Buvim) Date: 2016.01.18
1024
73
FCCCLASS B
734
585 FC( CLAISSB (AVG)
2
439) 1
293
148
1000 4000.6000.8000. 12000 16000 20000 _ 24000 28000 32000. 36000 40000
Frequency (MHz)
Site :03CH11-HY
Condition :FCC CLASS-B 3m 9170 SHF HORM_150809 VERTICAL
Detector :Peak
Project :5D1117
Mode 122

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report

Report No. : FR5D1117B

Band 2 5250~5350MHz

WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11ac VHT20 CH52 5260MHz

1 Horizontal

Vertical

Level (dBuVim)

Date: 2016.-01-18

Peak

1024
878
FCC CLASSB
734
58.5/ FCC CLASS B (AVG)
2
43.9) +

Frequency (MHz)

1000 4000.6000.8000.  12000.  16000.  20000. 24000

28000.  32000. 36000, 40000

Site :03CHIL-HY
AVg - Condition : FCC CLASS-B 3m 9170 SHF HORM_150809 HORIZONTAL
Detector + Peak
Project :5D1117
Mode 123

Date: 2016-01-18

FCCCLASS-B

FCC CLASSB (AVG)

:03CH11-HY
:FCC CLASS-B 3m 9170 SHF HORM_150809 VERTICAL

:5D1117

12000,  16000. 20000 24000,  28000.  32000.  36000. 40000
Frequency (MHz)

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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v is. FCC RF Test Report Report No. : FR5D1117B

WIFI Band 2 5250~5350MHz Harmonic @ 3m
ANT 802.11ac VHT20 CH60 5300MHz

1 Horizontal Vertical
4y7Level (@Buvim) Date: 2016-01-18 yy7Level (dBuvim) Date: 2016-01-13
102.4| 1024
87.8 878
FCC CLASS-B FCC CLASS-B
734 734
585 FCCCLASS B (AVG) 585 FCCCLASS B{AVG)
P 2
439 + 439 T
29.3| 29.3|
14.6| 14.6|
Peak 0100(! 4000.6000.8000. 12000. 16000. 20000 24000. 28000. 32000. 36000. 40000 i 1000 4000.6000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz) Frequency (WHz)
Site 103CHIL-HY Site :03CHLL-HY
AVg . Condition : FCC CLASS-B 3m 9170 SHF HORM_150809 HORTZONTAL Condition :FCC CLASS-B 3m 9170 SHF HORM_150809 VERTICAL
Detector : Peak Detector :Peak
Project :5D1117 Project :5D1117
Mode 24 Mode 124

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978 Page Number 1 C75 of C224



v is. FCC RF Test Report Report No. : FR5D1117B

WIFI Band 2 5250~5350MHz Harmonic @ 3m
ANT 802.11ac VHT20 CH64 5320MHz

1 Horizontal Vertical
4y7Level (@Buvim) Date: 2016-01-14 yy7Level (dBuvim) Date: 20160114
1024 1024
7.9 578
FCC CLASS B FCC CLASS 8
731 731
58.5) FCC CLASS B (AVG) 585 i FCC CLASS B (AVG)
439 4 439 1
293 293
1.6 146
Peak 01000 4000.6000.8000. 12000, 16000.  20000. 24000 28000  32000. 36000, 40000 1000 4000.6000.8000. 12000 16000 20000 _ 24000 28000 32000. 36000 40000
Frequency (MHz) Frequency (MHz)
Site $03CHIL-HY Site :03CH11-HY
Avg . Condition : FCC CLASS-B 3m 9170 SHF HORM_150809 HORTZONTAL Condition :FCC CLASS5-B 3m 9170 SHF HORM_150809 VERTICAL
Detector : Peak Detector :Peak
Project :5D1117 Project :5D1117
Mode 125 Mode 25

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978 Page Number : C76 of C224



«auanas.  FCC RF Test Report

Report No. : FR5D1117B

Band 2 5250~5350MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11ac VHT40 CH54 5270MHz

Jq7Level @BuVim) Date: 2016.01-14 1qzLevel (@Buvim) Date: 2016.01-14
1024) 102.4
874 a3
FCCCLASS B
734 731
8.5 585 FCC CLASS-B{AVG)
|
439) 439) 1
203 203
14 14§
Peak 5000 5030. 5050. 5070 5080 5110, 5130 5150 5000 5030 5050 5070 5090. 5110, 5130 5150
Frequency (MHz) Frequency (MHz)
Site :03CHIL-HY Site :03CH11-HY
AVg - Condition : FCC CLASS-B 3m HORN 9120D-HF HORTZONTAL Condition 2 FCC CLASS-B (AV6) 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:2000.000KHz SWT:Auto = RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector : Peak Detector :Peak
Project :5D1117 Project :5D1117
Mode. 126 Mode 126

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C77 of C224



SPORTON LAB.

FCC RF Test Report

Report No. : FR5D1117B

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11ac VHT40 CH62 5310MHz

Horizontal

Vertical

Peak
Avg.

7Level (dBuVim)

Date: 2016-01-18

FCC CLASS-B

FCC CLASS B (AVG)

[

Site
Condition
Detector
Project
Mode

1000 4000.6000.8000.  12000.

$03CHIL-HY

16000. 20000  24000.  28000.  32000.  36000. 40000
Frequency (MHz)

: FCC CLASS-B 3m 9170 SHF HORM_150809 HORTZONTAL

: Peak
:5D1117
227

117Level (@Buvim) Date: 2016.01.18
1024
73
FCCCLASS B
734
585 FC( CLAISSB (AVG)
2
439) 1
293
148
1000 4000.6000.8000. 12000 16000 20000 _ 24000 28000 32000. 36000 40000
Frequency (MHz)
Site :03CH11-HY
Condition :FCC CLASS-B 3m 9170 SHF HORM_150809 VERTICAL
Detector :Peak
Project :5D1117
Mode 27

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report

Report No. : FR5D1117B

Band 2 5250~5350MHz

WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11ac VHT80 CH58 5290MHz

1 Horizontal Vertical

11 Level (dBuVim) Date: 2016-01-18 Date: 2016-01-18
1024)

87.8

FCC CLASS-B FCC CLASS-B

734

8.5 FCC CLASS B (AVG) FCC CLASS-B{AVG)
439 3 S 1 2

29.3)
14.6|

Pea k 1000 4000.6000. 8000. 12000. 16000. 20000 24000. 28000. 32000. 36000. 40000

Frequency (MHz)

Site :03CHIL-HY
AVg - Condition : FCC CLASS-B 3m 9170 SHF HORM_150809 HORIZONTAL
Detector + Peak
Project :5D1117
Mode 128

:03CH11-HY
:FCC CLASS-B 3m 9170 SHF HORM_150809 VERTICAL

:5D1117

12000,  16000. 20000  24000.  28000.  32000.  36000. 40000
Frequency (MHz)

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report

Report No. : FR5D1117B

Band 3 - 5470~5725MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11a CH100 5500MHz

17Level (@Buvim) Date: 2016.01-13 17Level (@Buvim) Date: 2016-01-13
1024 1024
878 8738
g MFcc ciasss FCCCLASSB
734 i 734
58.5 58.5 .
1
439 439
203 203
14 145
5350 5380 5400, 5420 5440, 5460 5480 5500. 5510 5350 5380. 5400, 5420. 5440 5460 5480 5500. 5510
Peak Frequency (MHz) Frequency (MH)
Site :03CHIL-HY Site :03CH11-HY
Condition : FCC CLASS-B 3m HORN 9120D-HF HORTZONTAL Condition :FCC CLASS-B 3m HORN 91200-HF VERTICAL
: RBW:1000.000KHz VBW:2000.000KHz SWT:Auto = RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector :Peak
Project :5D1117 Project :5D1117
Mode. 29 Mode 229
447Level (dBuvim) Date: 2016-01-13 447Level (dBuvim) Date: 2016-01-13
1024 1024
873 8738
734 731
58.5) FCC CLASSE (AVG) 585 FCC CLASSE (AVG)
T
439 y 439
203 203
145 145
5350 5380 5400, 5420 5440, 5460, 5480 5500, 5510 5350 5380. 5400, 5420, 5440 5460 5430, 5500. 5510
Avg Frequency (MHz) Frequency (MHI)
- Site :03CHIL-HY Site :03CHLL-HY
Condition : FCCCLASS-B (AV6) 3m HORN 9120D-HF HORIZONTAL Condition 2 FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto : RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak Detector :Peak
Project :5Db1117 Project :5D1117
Mode 129 Mode 129

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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v is. FCC RF Test Report Report No. : FR5D1117B

WIFI Band 3 5470~5725MHz Band Edge @ 3m
1 Horizontal Vertical
4y7Level (@Buvim) Date: 2016-01-13 yy7Level (dBuvim) Date: 20160113
102.4| 1024
87.8 878
FCCCLASS-B FCCCLASSB
734 734
58.5| 58.5/
P
3ot b s e g A Al s ey
29.3| 29.3|
14.6| 14.6|
0 350 5380. 5400. 5420. 5440. 5460. 5480. 5500. 5510 @, 350 5380. 5400. 5420. 5440. 5480. 5480. 5500. 5510
Peak Frequency (MHz) Frequency (MHz)
Site 1 03CHIL-HY Site +03CHLI-HY
Condition : FCC CLASS-B 3m HORN 91200-HF HORTZONTAL Condition :FCC CLASS-B 3m HORN 91200-HF VERTICAL
: RBW:1000.000KHz VBW:2000:000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Project :5D1117 Project :5D1117
Mode 130 Mode 130
4y7kevel (@Buvim) Date: 2016-01-13 1q7Level (4Buvim) Date: 2016-01-13
102.4| 102.4|
7.8 7.8
734 734
585 FCCCLASSH(AVG) 585 FCCCLASS-HIAVG)
439 5 439 1
29.3| 29.3|
14.6| 14.6|
95350 5380, 5400, 5420, 5440, 5460, 5430, 5500, 5510 95350 5380, 5400, 5420, 5440, 5460, 5430, 5500, 5510
Avg Frequency (MHz) Frequency (MHz)
" Site :Q3CHIL-HY Site :03CHLI-HY
Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF HORTZONTAL Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHZ SWT:Auto : RBW:1000.000KHz VBW:1.000KHZ SWT:Auto
Detector : Peak Detector = Peak
Project :5D1117 Project :5D1117
Mode 130 Mode 130

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978 Page Number : C81 of C224



v is. FCC RF Test Report Report No. : FR5D1117B

WIFI Band 3 5470~5725MHz Band Edge @ 3m
1 Horizontal Vertical
4y7Level (@Buvim) Date: 2016-01-13 yy7Level (dBuvim) Date: 20160113
102.4| 1024
87.8 878
FCCCLASS-B FCCCLASSB
734 734
58.5| 58.5/
1 1
PTRT R ; L A 0
2l I bt bt B 420 NN N N B A o s g
29.3| 29.3|
14.6| 14.6|
0 385 5700. 5710. 5720. 5730. 5740. 5750. 5760. 5765 @, 385 5700. 5710. 5720. 5730. >740. 5750. 5760. 5765
Peak Frequency (MHz) Frequency (MHz)
Site 103CHIL-HY Site :03CHLL-HY
Condition : FCC CLASS-B 3m HORN 9120D-HF HORTZONTAL Condition :FCC CLASS5-B 3m HORN 91200-HF VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector :Peak
Project :5D1117 Project :5D1117
Mode 130 Mode 130
4y7kevel (@Buvim) Date: 2016-01-13 1q7Level (4Buvim) Date: 2016-01-13
102.4| 102.4|
7.9 7.3
734 734
585 FCCCLASSE (AVG) 585 FCC CLASS-B (AVG)
43.9 43.9
29.3| 29.3|
14.6| 14.6|
05685 5700. 5740, 5720, 5730, 5740, 5750, 5760, 5765 5585 5700, 5740, 5720. 5730, 5740, 5750, 5760, 5765
AV Frequency (MHz) Frequency (MHz)
g. Site +03CHIL-HY Site : 03CHLL-HY
Condition : FCC CLASS-B (AVG) 3m HORN 9120D-HF HORIZONTAL Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1.000KHZ SWT:Auto : RBW:1000.000KHz VBW:1.000KHZ SWT:Auto
Detector : Peak Detector = Peak
Project :5D1117 Project :5D1117
Mode. 130 Mode 130

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978 Page Number : C82 of C224



SPORTON LAB.

FCC RF Test Report Report No. : FR5D1117B

WIFI Band 3 5470~5725MHz Band Edge @ 3m
1 Horizontal Vertical
4y7Level (@Buvim) Date: 20160113 yy7Level (dBuvim) Date: 2016-01-13
102.4| 1024
87.8 878
ul FCCCLASS-B FCCCLASSB
734 i 734
1 1
58.5| 58.5/
43.9 439
29.3| 29.3|
14.6| 14.6|
0 385 5700. 5710. 5720. 5730. 5740. 5750. 5760. 5765 @, 385 5700. 5710. 5720. 5730. 5740. 5750. 5760. 5765
Peak Frequency (MHz) Frequency (MHz)
Site 103CHIL-HY Site :03CHLL-HY
Condition + FCC CLASS-B 3m HORN 9120D-HF VERTICAL Condition :FCC CLASS-B 3m HORN 9120b-HF HORTZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector :Peak
Project :5D1117 Project :5D1117
Mode 131 Mode 231
4y7kevel (@Buvim) Date: 2016-01-13 1q7Level (4Buvim) Date: 2016-01-13
102.4| 102.4|
7.9 7.3
734 734
585 FCCCLASSH(AVG) 585 FCCCLASS-HIAVG)
439 \M 439 V\"»\\M
29.3| 29.3|
14.6| 14.6|
05685 5700. 5740, 5720, 5730, 5740, 5750, 5760, 5765 5585 5700, 5740, 5720. 5730, 5740, 5750, 5760, 5765
Avg Frequency (MHz) Frequency (MHz)
" Site +03CHIL-HY Site : 03CHLL-HY
Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:1.000KHZ SWT:Auto : RBW:1000.000KHz VBW:1.000KHZ SWT:Auto
Detector : Peak Detector = Peak
Project :5D1117 Project :5D1117
Mode. 131 Mode 231

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978
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v is. FCC RF Test Report Report No. : FR5D1117B

Band 3 5470~5725MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11n HT20 CH100 5500MHz

J17Level WBuVim) Date: 2016.01-14 117Level (@Buvim) Date: 2016-01-14
1024 1024
878 8738
llrcc cLass B FCC CLASSB
734 731 i
58.5 T 58.5 +
439 439,
203 203
14 145
5350 5380 5400, 5420 5440, 5460 5480 5500. 5510 5350 5380. 5400, 5420. 5440 5460 5480 5500. 5510
Peak Frequency (MHz) Frequency (MH)
Site :03CHIL-HY Site :03CH11-HY
Condition : FCC CLASS-B 3m HORN 9120D-HF HORTZONTAL Condition :FCC CLASS-B 3m HORN 91200-HF VERTICAL
: RBW:1000.000KHz VBW:2000.000KHz SWT:Auto = RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector :Peak
Project : FR5D1117 Project :FR5D1117
Mode. 132 Mode 132
447Level (dBuvim) Date: 2016-01-14 447Level (dBuvim) Date: 2016-01-14
1024 1024
873 8738
734 731
58.5) FCC CLASS B (AVG) 585 FCC CLASSE (AVG)
4 1
439 439
203 203
145 145
5350 5380 5400, 0. 5460, 5480 5500, 5510 5350 5380. 5400, X 0 5460 5430, 5500. 5510
Avg Frequency (MHz) Frequency (MHI)
- Site :03CHIL-HY Site :03CHLL-HY
Condition : FCCCLASS-B (AV6) 3m HORN 9120D-HF HORIZONTAL Condition 2 FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto : RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak Detector :Peak
Project : FR5D1117 Project :FR5D1117
Mode 132 Mode 132

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978 Page Number : C84 of C224



v is. FCC RF Test Report Report No. : FR5D1117B

WIFI Band 3 5470~5725MHz Band Edge @ 3m
1 Horizontal Vertical
4y7Level (@Buvim) Date: 2016-01-14 yy7Level (dBuvim) Date: 2016-01-14
102.4| 1024
87.8 878
FCCCLASS-B FCCCLASSB
734 734
58.5| 58.5/
b
B e T e R L R G R a9
29.3| 29.3|
14.6| 14.6|
0 350 5380. 5400. 5420. 5440. 5460. 5480. 5500. 5510 @, 350 5380. 5400. 5420. 5440. 5480. 5480. 5500. 5510
Peak Frequency (MHz) Frequency (MHz)
Site 1 03CHIL-HY Site +03CHLI-HY
Condition : FCC CLASS-B 3m HORN 91200-HF HORTZONTAL Condition :FCC CLASS-B 3m HORN 91200-HF VERTICAL
: RBW:1000.000KHz VBW:2000:000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Project : FR5DIIIT Project < FR 5D1117
Mode 133 Mode 233
Jq7Level @Buvim) Date: 2016-01-14 JygLevel @Buvim) Date: 2016-01-14
102.4| 102.4|
7.9 7.3
734 734
585 FCCCLASSH(AVG) 585 FCCCLASS-HIAVG)
43,9 1 439
29.3| 29.3|
14.6| 14.6|
95350 5380. 5400, 5420, 5440, 5460, 5430, 5500, 5510 95350 5380, 5400, 5420, 5440, 5460, 5430, 5500. 5510
Avg Frequency (MHz) Frequency (MHz)
" Site :03CHIL-HY Site < 03CHLI-HY
Condition : FCC CLASS-B (AVG) 3m HORN 9120D-HF HORIZONTAL Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHZ SWT:Auto : RBW:1000.000KHz VBW:1.000KHZ SWT:Auto
Detector : Peak Detector = Peak
Project :FR5DIIIT Project :FR 5D1117
Mode EE] Mode 233

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number 1 C85 of C224



v is. FCC RF Test Report Report No. : FR5D1117B

WIFI Band 3 5470~5725MHz Band Edge @ 3m
1 Horizontal Vertical
4y7Level (@Buvim) Date: 2016-01-14 yy7Level (dBuvim) Date: 2016-01-14
102.4| 1024
87.8 878
FCCCLASS-B FCCCLASSB
734 734
58.5| 58.5/
1
0 A " e ettt o 43,0t A At b s s M ol
29.3| 29.3|
14.6| 14.6|
0 385 5700. 5710. 5720. 5730. 5740. 5750. 5760. 5765 @, 385 5700. 5710. 5720. 5730. 5740. 57 5760. 5765
Peak Frequency (MHz) Frequency (MHz)
Site 1 03CHIL-HY Site +03CHLI-HY
Condition : FCC CLASS-B 3m HORN 9120D-HF HORTZONTAL Condition :FCC CLASS-B 3m HORN 9120b-HF VERTICAL
: RBW:1000.000KHz VBW:2000:000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Project : FR5DIIIT Project < FR 5D1117
Mode 133 Mode 233
Jq7Level @Buvim) Date: 2016-01-14 JygLevel @Buvim) Date: 2016-01-14
102.4| 102.4|
7.9 7.3
734 734
585 FCCCLASSE (AVG) 585 FCC CLASS-B (AVG)
43,9 1 439 +
29.3| 29.3|
14.6| 14.6|
05685 5700. 5740, 5720, 5730, 5740, 5750, 760, 5765 5585 5700, 5740, 5720. 5730, 5740, 5750, 5760, 5765
Avg Frequency (MHz) Frequency (MHz)
" Site :03CHIL-HY Site < 03CHLI-HY
Condition : FCC CLASS-B (AVG) 3m HORN 9120D-HF HORIZONTAL Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHZ SWT:Auto : RBW:1000.000KHz VBW:1.000KHZ SWT:Auto
Detector : Peak Detector : Peak
Project :FR5DIIIT Project :FR 5D1117
Mode EE] Mode 233

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978 Page Number : C86 of C224



v is. FCC RF Test Report Report No. : FR5D1117B

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11n HT20 CH140 5700MHz

1 Horizontal Vertical

4y7Level (@Buvim) Date: 2016-01-20 yy7Level (dBuvim) Date: 2016-01-20
102.4) 1024

974 73

734 FCCPARTTSE 734 - FCC PARTTSE|

M i
1

585 58.5|

439 439)

293 293

146 148

Y5685 5700. 5710, 5720 5730, 5740. 5750 5760. 5765 5585 5700, 5740, 5720. 5730 5740. 5750, 5760. 5765
Peak Frequency (MHz) Frequency (MH2)
Site $03CHIL-HY Site :03CH11-HY
Condition : FCCPARTI5E 3m HORN 91200-HF HORTZONTAL Condition : FCC PARTI5E 3m HORN 91200-HF VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto :RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Project : FR5D1117 Project :FR5D1117
Mode 134 Mode 134
Setting 130 Setting :30
1683 1683

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number : C87 of C224



«auanas.  FCC RF Test Report

Report No. : FR5D1117B

Band 3 5470~5725MHz

WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11n HT40 CH102 5510MHz - L

17Level (@Buvim) Date: 2016-01-20 1qzLevel (@Buvim) Date: 2016-01-20
1024 1024
878 8738
734 CC PARTISE 734 L CCPARTTSE
5 70
58.5 58.5 4
439 439
203 203
14 145
5350 5380 5400, 5420 5440, 5460 5480 5500. 5510 5350 5380. 5400, 5420. 5440 5460 5480 5500. 5510
Peak Frequency (MHz) Frequency (MH)
Site :03CHIL-HY Site :03CH11-HY
Condition : FCC PART15E 3m HORN 9120D-HF HORTZONTAL Condition 2 FCC PARTI5E 3m HORN 91200-HF VERTICAL
: RBW:1000.000KHz VBW:2000.000KHz SWT:Auto = RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector :Peak
Project : FR5D1117 Project :FR5D1117
Mode. :28 Mode 128
Setting 27 Setting 27
683 68.3
447Level (dBuVim) Date: 2016-01-20 447Level (dBuvim) Date: 2016-01-20
1024 1024
873 8738
734 731
58.5) FCC PARTA5E (AVG] 585 FCC PARTASE (AVG]
9 - QMWM
203 203
145 145
5350 5360, 5380, 5400. 5440 5460 5350 5360 5380 5400 5440. 5460
Avg Frequency (MHz) Frequency (MHI)
" Site :03CHIL-HY Site :03CH11-HY
Condition : FCCPARTI5E (AV6) 3m HORN 9120D-HF HORIZONTAL Condition 2 FCC PARTISE (AV6) 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto : RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector : Peak Detector :Peak
Project : FR5D1117 Project :FR5D1117
Mode 128 Mode 128
Setting 27 Setting 127
1683 1683

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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v is. FCC RF Test Report Report No. : FR5D1117B

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11n HT40 CH102 5510MHz - R

1 Horizontal Vertical

4y7Level (@Buvim) Date: 2016-01-20 yy7Level (dBuvim) Date: 2016.01-20
102.4| 1024

87.8 878

734 FCC PARTA5E 734 FCC PARTTSE|
58.5| 58.5/

B

ol sttt A o b s A B L L L e M L N A N
29.3| 29.3|

14.6| 14.6|

0 385 5700. 5710. 5720. 5730. 5740. 5750. 5760. 5765 @, 385 5700. 5710. 5720. 5730. 5740. 5750. 5760. 5765
Peak Frequency (MHz) Frequency (MHz)
Site 1 03CHIL-HY Site +03CHLI-HY
Condition : FCCPARTI5E 3m HORN 91200-HF HORTZONTAL Condition : FCC PARTI5E 3m HORN 91200-HF VERTICAL
: RBW:1000.000KHz VBW:2000:000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Project : FR5DIIIT Project < FR 5D1117
Mode 128 Mode :28
Setting 27 Setting 27
1683 1683

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number : C89 of C224



v is. FCC RF Test Report Report No. : FR5D1117B

WIFI Band 3 5470~5725MHz Band Edge @ 3m
1 Horizontal Vertical
4y7Level (@Buvim) Date: 2016-01-14 yy7Level (dBuvim) Date: 2016-01-14
102.4) 1024
974 73
FcceLass 8 FCCCLASS B
734 734
585 58.5|
1 1
439 439)
293 293
146 148
95350 5380. 5400, 5420 5440, 5460. 5450 5500, 5510 95350 5380, 5400, 5420, 5440 5460. 5450, 5500 5510
Peak Frequency (MHz) Frequency (MH2)
Site $03CHIL-HY Site :03CH11-HY
Condition : FCC CLASS-B 3m HORN 91200-HF HORTZONTAL Condition :FCC CLASS-B 3m HORN 91200-HF VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto :RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Project :5D1117 Project :5D1117
Mode 136 Mode 136
Jq7Level @Buvim) Date: 2016-01-14 JygLevel @Buvim) Date: 2016-01-14
102.4) 1024
7.9 7.3
734 731
58.5 rcchAss.Ewié’)/ 58.5 FCCCLASSH, nfej)
43,9 1 439 1
293 293
145 1456
95350 5380. 5400, 5420, 5440, 5460, 5430, 5500, 5510 95350 5380, 5400, 5420, 5440, 5460, 5430, 5500. 5510
AVg Frequency (MHz) Frequency (WHz)
- Site :03CHIL-HY Site :03CH11-HY
Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF HORIZONTAL Condition :FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto :RBW:1000.000KHz VBW:3.000KHz SWT:Aufo
Detector : Peak Detector = Peak
Project :5D1117 Project :5D1117
Mode 136 Mode 136

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number 1 C90 of C224



v is. FCC RF Test Report Report No. : FR5D1117B

WIFI Band 3 5470~5725MHz Band Edge @ 3m
1 Horizontal Vertical
4y7Level (@Buvim) Date: 2016-01-14 yy7Level (dBuvim) Date: 20160114
1024} 102.4
87.8] 87.8
FCCCLASS-B FCCCLASS B
73] 731
58.5 58.5(
.
B R e ety Tt angeldab bttty gt Mg i
29.3| 293
14.6| 14.6|
0 85 5700. 5710. 5720. 5730. 5740. 5750. 5760. 5765 o 385 5700. 5710. 5720. 5730. >740. 5750. 5760. 5765
Peak Frequency (MHz) Frequency (MHz)
Site 1 03CHIL-HY Site +03CHLI-HY
Condition : FCC CLASS-B 3m HORN 9120D-HF HORTZONTAL Condition :FCC CLASS-B 3m HORN 9120b-HF VERTICAL
: RBW:1000.000KHz VBW:2000:000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Project :5D1117 Project :5D1117
Mode 136 Mode 136
1q7Level (@Buvim) Date: 2016-01-14 JyLevel @Buvim) Date: 2016-01-14
102.4| 102.4
7.8 7.8
731 731
585 FCCCLASSE (AVG) 585 FCC CLASS-B (AVG)
439 T 439 T
293 293
14.6| 14.6|
05685 5700, 5710, 5720, 5730, 5740, 5750, 5760. 5765 5585 5700, 5710, 5720, 5730, 5740, 5750, 5760, 5765
Avg Frequency (MHz) Frequency (MHz)
" Site :03CHIL-HY Site < 03CHLI-HY
Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF HORTZONTAL Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:2.000KHz SWT:Auto : RBW:1000.000KHz VBW:3.000KHZ SWT:Auto
Detector : Peak Detector : Peak
Project :5D1117 Project :5D1117
Mode 136 Mode 136

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978 Page Number 1 C91 of C224



v is. FCC RF Test Report Report No. : FR5D1117B

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11n HT40 CH134 5670MHz - L

1 Horizontal Vertical
4y7Level (@Buvim) Date: 2016-01-14 yy7Level (dBuvim) Date: 2016-01-14
102.4| 1024
87.8 878
FCCCLASS-B FCCCLASSB
734 734
58.5| 58.5/
f
B L D e T e S T e L T B T e T T et L SO AV T
29.3| 29.3|
14.6| 14.6|
0 350 5380. 5400. 5420. 5440. 5460. 5480. 5500. 5510 @, 350 5380. 5400. 5420. 5440. 5480. 5480. 5500. 5510
Peak Frequency (MHz) Frequency (MHz)
Site 103CHIL-HY Site :03CHLL-HY
Condition : FCC CLASS-B 3m HORN 9120D-HF HORTZONTAL Condition :FCC CLASS-B 3m HORN 9120b-HF VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector :Peak
Project :5D1117 Project :5D1117
Mode 137 Mode 237
Jq7Level @Buvim) Date: 2016-01-14 JygLevel @Buvim) Date: 2016-01-14
102.4| 102.4|
7.9 7.3
734 734
585 FCCCLASSE (AVG) 585 FCC CLASS-B (AVG)
43.9 43.9
29.3| 29.3|
14.6| 14.6|
95350 5380. 5400, 5420, 5440, 5460, 5430, 5500, 5510 95350 5380, 5400, 5420, 5440, 5460, 5430, 5500. 5510
AV Frequency (MHz) Frequency (MHz)
g. Site +03CHIL-HY Site : 03CHLL-HY
Condition : FCC CLASS-B (AVG) 3m HORN 9120D-HF HORIZONTAL Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:3.000KHZ SWT:Auto : RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector : Peak Detector : Peak
Project :5D1117 Project :5D1117
Mode. 137 Mode 237

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
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SPORTON LAB.

FCC RF Test Report Report No. : FR5D1117B

WIFI Band 3 5470~5725MHz Band Edge @ 3m
1 Horizontal Vertical
4y7Level (@Buvim) Date: 2016-01-14 yy7Level (dBuvim) Date: 20160114
102.4| 1024
87.8 878
FCCCLASS-B FCCCLASSB
73 734 r‘M
1 1
58.5| 58.5/
43.9 439
29.3| 29.3|
14.6| 14.6|
0 385 5700. 5710. 5720. 5730. 5740. 5750. 5760. 5765 @, 385 5700. 5710. 5720. 5730. 5740. 5750. 5760. 5765
Peak Frequency (MHz) Frequency (MHz)
Site 1 03CHIL-HY Site +03CHLI-HY
Condition : FCC CLASS-B 3m HORN 9120D-HF HORTZONTAL Condition :FCC CLASS5-B 3m HORN 91200-HF VERTICAL
: RBW:1000.000KHz VBW:2000:000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Project :5D1117 Project :5D1117
Mode 137 Mode 237
Jq7Level @Buvim) Date: 2016-01-14 JygLevel @Buvim) Date: 2016-01-14
102.4| 102.4|
7.9 7.3
734 734
585 FCCCLASSH(AVG) 585 FCCCLASS-HIAVG)
5
43,9 439
29.3| 29.3|
14.6| 14.6|
05685 5700. 5740, 5720, 5730, 5740, 5750, 5760, 5765 5585 5700, 5740, 5720. 5730, 5740, 5750, 5760, 5765
AV Frequency (MHz) Frequency (MHz)
g. Site :03CHIL-HY Site < 03CHLI-HY
Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF HORTZONTAL Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:2.000KHz SWT:Auto : RBW:1000.000KHz VBW:3.000KHZ SWT:Auto
Detector : Peak Detector = Peak
Project :5D1117 Project :5D1117
Mode 137 Mode 237

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report

Report No. : FR5D1117B

Band 3 5470~5725MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH100 5500MHz

17Level (@Buvim) Date: 2016.01-14 17Level (@Buvim) Date: 2016-01-14
1024 1024
878 8738
J FCCCLASSB I FCCCLASSB
734 ¥ 734 i
58.5 5 58.5
Jylh
43.9) 3. vty g gyt
203 203
14 145
5350 5380 5400, 5420 5440, 5460 5480 5500. 5510 5350 5380. 5400, 5420. 5440 5460 5480 5500. 5510
Peak Frequency (MHz) Frequency (MH)
Site :03CHIL-HY Site :03CH11-HY
Condition : FCC CLASS-B 3m HORN 9120D-HF HORTZONTAL Condition :FCC CLASS-B 3m HORN 91200-HF VERTICAL
: RBW:1000.000KHz VBW:2000.000KHz SWT:Auto = RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector :Peak
Project :5D1117 Project :5D1117
Mode. 138 Mode 138
447Level (dBuvim) Date: 2016-01-14 447Level (dBuvim) Date: 2016-01-14
1024 1024
873 8738
734 731
58.5) FCC CLASS B (AVG) 585 FCC CLASSE (AVG)
7 t
439 439
203 203
145 145
5350 5380 5400, 0. 5460, 5480 5500, 5510 5350 5380. 5400, X 0 5460 5430, 5500. 5510
AVg Frequency (MHz) Frequency (MHI)
* Site :03CHIL-HY Site :03CHLL-HY
Condition : FCCCLASS-B (AV6) 3m HORN 9120D-HF HORIZONTAL Condition 2 FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto : RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak Detector :Peak
Project :5Db1117 Project :5D1117
Mode 138 Mode 138

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FR5D1117B

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH116 5580MHz - L

1 Horizontal Vertical
4y7Level (@Buvim) Date: 2016-01-14 yy7Level (dBuvim) Date: 2016-01-14
102.4| 1024
87.8 878
FCCCLASS-B FCCCLASSB
734 734
58.5| 58.5/
] 1
| o M i et
T A AR T O LR
29.3| 29.3|
14.6| 14.6|
0 350 5380. 5400. 5420. 5440. 5460. 5480. 5500. 5510 @, 350 5380. 5400. 5420. 5440. 5480. 5480. 5500. 5510
Peak Frequency (MHz) Frequency (MHz)
Site 1 03CHIL-HY Site +03CHLI-HY
Condition : FCC CLASS-B 3m HORN 9120D-HF HORTZONTAL Condition :FCC CLASS5-B 3m HORN 91200-HF VERTICAL
: RBW:1000.000KHz VBW:2000:000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Project :5D1117 Project :5D1117
Mode 139 Mode 139
Jq7Level @Buvim) Date: 2016-01-14 JygLevel @Buvim) Date: 2016-01-14
102.4| 102.4|
7.9 7.3
734 734
585 FCCCLASSH(AVG) 585 FCCCLASS-HIAVG)
43,9 1 439 1
29.3| 29.3|
14.6| 14.6|
95350 5380. 5400, 5420, 5440, 5460, 5430, 5500, 5510 95350 5380, 5400, 5420, 5440, 5460, 5430, 5500. 5510
AV Frequency (MHz) Frequency (MHz)
g. Site :03CHIL-HY Site < 03CHLI-HY
Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF HORTZONTAL Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHZ SWT:Auto : RBW:1000.000KHz VBW:1.000KHZ SWT:Auto
Detector : Peak Detector = Peak
Project :5D1117 Project :5D1117
Mode 139 Mode 139

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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v is. FCC RF Test Report Report No. : FR5D1117B

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ac VHT20 CH116 5580MHz - R

1 Horizontal Vertical
4y7Level (@Buvim) Date: 2016-01-14 yy7Level (dBuvim) Date: 2016-01-14
102.4| 1024
87.8 878
FCCCLASS-B FCCCLASSB
734 734
58.5| 58.5/
.
ANl A R A o e 9
29.3| 29.3|
14.6| 14.6|
0 385 5700. 5710. 5720. 5730. 5740. 5750. 5760. 5765 @, 385 5700. 5710. 5720. 5730. 5740. 5750. 5760. 5765
Peak Frequency (MHz) Frequency (MHz)
Site 1 03CHIL-HY Site +03CHLI-HY
Condition : FCC CLASS-B 3m HORN 9120D-HF HORTZONTAL Condition :FCC CLASS5-B 3m HORN 91200-HF VERTICAL
: RBW:1000.000KHz VBW:2000:000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Project :5D1117 Project :5D1117
Mode 139 Mode 139
1q7Level (@Buvim) Date: 2016-01-14 JyLevel @Buvim) Date: 2016-01-14
102.4| 102.4|
7.8 7.8
734 734
585 FCCCLASSE (AVG) 585 FCC CLASS-B (AVG)
43.9 43.9
29.3| 29.3|
14.6| 14.6|
05685 5700, 5710, 5720, 5730, 5740, 5750, 5760. 5765 5585 5700, 5710, 5720, 5730, 5740, 5750, 5760, 5765
AV Frequency (MHz) Frequency (MHz)
g. Site :03CHIL-HY Site < 03CHLI-HY
Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF HORTZONTAL Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHZ SWT:Auto : RBW:1000.000KHz VBW:1.000KHZ SWT:Auto
Detector : Peak Detector = Peak
Project :5D1117 Project :5D1117
Mode 139 Mode 139

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978 Page Number 1 C96 of C224



v is. FCC RF Test Report Report No. : FR5D1117B

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ac VHT20 CH140 5700MHz

1 Horizontal Vertical

4y7Level (@Buvim) Date: 2016-01-14 yy7Level (dBuvim) Date: 2016-01-14
102.4) 1024

974 73

734 bt FCCPARTTSE 734 I FCC PARTTSE|

b i
1

™ ™ WNMWWMMWWMM%
439 439)

293 293

146 148

Y5685 5700. 5710, 5720 5730, 5740. 5750 5760. 5765 5585 5700, 5740, 5720. 5730 5740. 5750, 5760. 5765
Peak Frequency (MHz) Frequency (MHz)
Site 103CHIL-HY Site :03CHLL-HY
Condition : FCCPARTI5E 3m HORN 91200-HF HORTZONTAL Condition : FCC PARTI5E 3m HORN 91200-HF VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector :Peak
Project :5D1117 Project :5D1117
Mode 140 Mode 40
Setting 131 Setting 131
1683 1683

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number 1 C97 of C224



v is. FCC RF Test Report Report No. : FR5D1117B

Band 3 5470~5725MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11ac VHT40 CH102 5510MHz - L
17Level (@Buvim) Date: 2016.01-14 1qzLevel (@Buvim) Date: 2016-01-14
1024 1024
878 8738
734 L FCC PARTT5E 734 I FCC PARTT5E
Ui
5.5 1 58.5 i
439 439
203 203
14 145
5350 5380 5400, 5420 5440, 5460 5480 5500. 5510 5350 5380. 5400, 5420. 5440 5460 5480 5500. 5510
Peak Frequency (MHz) Frequency (WH2)
Site :03CHIL-HY Site :03CH11-HY
Condition : FCCPARTI5E 3m HORN 9120D-HF HORTZONTAL Condition 2 FCC PARTISE 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:2000.000KHz SWT:Auto = RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector :Peak
Project :5D1117 Project :5D1117
Mode. 4 Mode 241
Power 129 Power 129
1683 :68.3
447Level (dBuVim) Date: 2016-01-14 447Level (dBuvim) Date: 2016-01-14
1024 1024
873 8738
734 731
58.5) FCC PARTA5E (AVG] 585 FCC PARTA5E (AVG]
439 439
203 203
145 145
5350 5360, 5380, 5400. 5440 5460 5350 5360 5380 5400 5440. 5460
A Frequency (MHz) Frequency (MHz)
vg.
Site :03CHIL-HY Site :03CH11-HY
Condition : FCCPARTI5E (AV6) 3m HORN 9120D-HF HORIZONTAL Condition : FCC PARTISE (AV6) 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto : RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector : Peak Detector :Peak
Project :5D1117 Project :5D1117
Mode 141 Mode =41
Power 129 Power 129
1683 1683

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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v is. FCC RF Test Report Report No. : FR5D1117B

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ac VHT40 CH102 5510MHz - R

1 Horizontal Vertical
4y7Level (@Buvim) Date: 2016-01-14 yy7Level (dBuvim) Date: 2016-01-14
102.4| 1024
87.8 878
734 FCC PARTA5E 734 FCC PARTTSE|
58.5| 58.5/
43ttt g st oo A P B N P B VL S U
29.3| 29.3|
14.6| 14.6|
0 385 5700. 5710. 5720. 5730. 5740. 5750. 5760. 5765 @, 385 5700. 5710. 5720. 5730. 5740. 5750. 5760. 5765
Peak Frequency (MHz) Frequency (MHz)
Site 103CHIL-HY Site :03CHLL-HY
Condition : FCCPARTI5E 3m HORN 91200-HF HORTZONTAL Condition : FCC PARTI5E 3m HORN 91200-HF VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector :Peak
Project :5D1117 Project :5D1117
Mode 141 Mode 241
Power 129 Power =29
1683 1683

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number 1 C99 of C224



v is. FCC RF Test Report Report No. : FR5D1117B

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11ac VHT40 CH110 5550MHz - L

1 Horizontal Vertical
4y7Level (@Buvim) Date: 2016-01-14 yy7Level (dBuvim) Date: 2016-01-14
102.4) 1024
974 73
FcCCLASS B FCCCLASS B
734 734
585 58.5|
1 1
439 439)
293 293
146 148
95350 5380. 5400, 5420 5440, 5460. 5450 5500, 5510 95350 5380, 5400, 5420, 5440 5460. 5450, 5500 5510
Peak Frequency (MHz) Frequency (MH2)
Site : site Site :03CH11-HY
Condition : FCC CLASS-B 3m HORN 91200-HF HORTZONTAL Condition :FCC CLASS-B 3m HORN 91200-HF VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto :RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Project :5D1117 Project :5D1117
Mode 142 Mode 142
Jq7Level @Buvim) Date: 2016-01-14 JygLevel @Buvim) Date: 2016-01-14
102.4) 1024
7.9 7.3
734 731
58.5 rcchAss.ij’é)/ 58.5 FcchAss.EMG(;
43,9 1 439 1
293 293
145 1456
95350 5380. 5400, 5420, 5440, 5460, 5430, 5500, 5510 95350 5380, 5400, 5420, 5440, 5460, 5430, 5500. 5510
Av Frequency (MHz) Frequency (WHz)
g - Site :03CHIL-HY Site :03CH11-HY
Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF HORIZONTAL Condition :FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto :RBW:1000.000KHz VBW:3.000KHz SWT:Aufo
Detector : Peak Detector = Peak
Project :5D1117 Project :5D1117
Mode 142 Mode 142

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978 Page Number : C100 of C224



v is. FCC RF Test Report Report No. : FR5D1117B

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ac VHT40 CH110 5550MHz - R

1 Horizontal Vertical
4y7Level (@Buvim) Date: 2016-01-15 yy7Level (dBuvim) Date: 2016-01-14
102.4| 1024
87.8 878
FCCCLASS-B FCCCLASSB
734 734
58.5| 58.5/
1
4390 Wyt A b At g o B B T g A
29.3| 29.3|
14.6| 14.6|
0 385 5700. 5710. 5720. 5730. 5740. 5750. 5760. 5765 @, 385 5700. 5710. 5720. 5730. 5740. 5750. 5760. 5765
Peak Frequency (MHz) Frequency (MHz)
Site 103CHIL-HY Site :03CHLL-HY
Condition : FCC CLASS-B 3m HORN 91200-HF HORTZONTAL Condition :FCC CLASS-B 3m HORN 91200-HF VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector :Peak
Project :5D1117 Project :5D1117
Mode 142 Mode 142
4y7kevel (@Buvim) Date: 2016-01-15 1q7Level (4Buvim) Date;: 2016-01-14
102.4| 102.4|
7.9 7.3
734 734
585 FCCCLASSE (AVG) 585 FCC CLASS-B (AVG)
43.9 43.9
29.3| 29.3|
14.6| 14.6|
05685 5700. 5740, 5720, 5730, 5740, 5750, 5760, 5765 5585 5700, 5740, 5720. 5730, 5740, 5750, 5760, 5765
AV Frequency (MHz) Frequency (MHz)
g " Site +03CHIL-HY Site : 03CHLL-HY
Condition : FCC CLASS-B (AVG) 3m HORN 9120D-HF HORIZONTAL Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:3.000KHZ SWT:Auto : RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector : Peak Detector = Peak
Project :5D1117 Project :5D1117
Mode. 142 Mode 142

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978 Page Number : C101 of C224



v is. FCC RF Test Report Report No. : FR5D1117B

WIFI Band 3 5470~5725MHz Band Edge @ 3m
1 Horizontal Vertical
4y7Level (@Buvim) Date: 20160115 yy7Level (dBuvim) Date: 20160115
102.4| 1024
87.8 878
FCCCLASS-B FCCCLASSB
734 734
58.5| 58.5/
1 1
A3t A M P AN g Myt B e T e P S A e e R
29.3| 29.3|
14.6| 14.6|
0 350 5380. 5400. 5420. 5440. 5460. 5480. 5500. 5510 @, 350 5380. 5400. 5420. 5440. 5480. 5480. 5500. 5510
Peak Frequency (MHz) Frequency (MHz)
Site 103CHIL-HY Site :03CHLL-HY
Condition : FCC CLASS-B 3m HORN 91200-HF HORTZONTAL Condition :FCC CLASS-B 3m HORN 91200-HF VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector :Peak
Project :5D1117 Project :5D1117
Mode 143 Mode 43
4y7kevel (@Buvim) Date: 2016-01-15 1q7Level (4Buvim) Date: 2016-0115
102.4| 102.4|
7.9 7.3
734 734
585 FCCCLASSE (AVG) 585 FCC CLASS-B (AVG)
43.9 43.9
29.3| 29.3|
14.6| 14.6|
95350 5380. 5400, 5420, 5440, 5460. 5430, 5500, 5510 95350 5380, 5400, 5420, 5440, 5460, 5430, 5500. 5510
Avg Frequency (MHz) Frequency (MHz)
" Site +03CHIL-HY Site : 03CHLL-HY
Condition : FCC CLASS-B (AVG) 3m HORN 9120D-HF HORIZONTAL Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:3.000KHZ SWT:Auto : RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector : Peak Detector = Peak
Project :5D1117 Project :5D1117
Mode. 143 Mode 143

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978 Page Number : C102 of C224



SPORTON LAB.

FCC RF Test Report Report No. : FR5D1117B

WIFI Band 3 5470~5725MHz Band Edge @ 3m
1 Horizontal Vertical
4y7Level (@Buvim) Date: 20160115 yy7Level (dBuvim) Date: 20160115
102.4| 102.4f
87.8 878
M | FCCCLASS-B e FCCCLASS-B
734 i 734
1 1
58.5| 58.5/
43.9 439
29.3| 29.3|
14.6| 14.6|
0 385 5700. 5710. 5720. 5730. 5740. 5750. 5760. 5765 @, 385 5700. 5710. 5720. 5730. 5740. 5750. 5760. 5765
Peak Frequency (MHz) Frequency (MHz)
Site 103CHIL-HY Site :03CHLL-HY
Condition : FCC CLASS-B 3m HORN 91200-HF HORTZONTAL Condition :FCC CLASS-B 3m HORN 91200-HF VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector :Peak
Project :5D1117 Project :5D1117
Mode 143 Mode 43
4y7kevel (@Buvim) Date: 2016-01-15 1q7Level (4Buvim) Date: 2016-0115
102.4| 102.4|
7.9 7.3
734 734
585 FCCCLASSH(AVG) 585 FCCCLASS-HIAVG)
T
439 439 M
29.3| 29.3|
14.6| 14.6|
05685 5700. 5740, 5720, 5730, 5740, 5750, 5760, 5765 5585 5700, 5740, 5720. 5730, 5740, 5750, 5760, 5765
Avg Frequency (MHz) Frequency (MHz)
" Site +03CHIL-HY Site : 03CHLL-HY
Condition : FCC CLASS-B (AVG) 3m HORN 9120D-HF HORIZONTAL Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:3.000KHZ SWT:Auto : RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector : Peak Detector = Peak
Project :5D1117 Project :5D1117
Mode. 143 Mode 143

SPORTON INTERNATIONAL INC.
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